
 NIU 72578 V1.0 

SODISE 85 route de Pont Gwin 29510 Briec FRANCE  1 
 

 

 

 

    

FR 

MOBILIER D'ATELIER 4 ELEMENTS BOIS 
Manuel d’instructions – Notice originale – 
Instructions d'origine 
Veuillez lire ce manuel d’instructions 
attentivement et entièrement avant toute 
utilisation 

NL 

 
4-DELIG HOUTEN 
WERKPLAATSMEUBILAIR 
Vertaling van de originele 
gebruiksaanwijzing  
Lees deze handleiding zorgvuldig en 
volledig door voordat u het product in 
gebruik neemt 

EN 

 
4-PIECE WOODEN WORKSHOP 
FURNITURE 
Translation of the original instructions 
Please read this instruction manual carefully 
and completely before use 

PL 

 
 
4-CZĘŚCIOWE DREWNIANE MEBLE 
WARSZTATOWE 
Tłumaczenie instrukcji oryginalnej 
Przed użyciem należy dokładnie zapoznać 
się z niniejszą instrukcją obsługi 

ES 

 
MOBILIARIO DE TALLER DE MADERA DE 4 
PIEZAS 
Traducción de las instrucciones originales 
Lea atenta y completamente este manual de 
instrucciones antes de utilizarlo 

PT 

 
 
MOBILIÁRIO DE OFICINA EM MADEIRA 
COM 4 PEÇAS 
Tradução do manual original 
Por favor, leia este manual de instruções 
cuidadosamente e completamente antes de 
usar 

DE 

 
WERKSTATTMÖBEL MIT 4 ELEMENTEN 
AUS HOLZ 
RATSCHENSCHLÜSSEL 
 Übersetzung der Originalnotiz 
Bitte lesen Sie diese Handbuch vor dem 
Gebrauch sorgfältig und vollständig durch 

EL 

 
ΞΎΛΙΝΑ ΈΠΙΠΛΑ ΕΡΓΑΣΤΗΡΊΟΥ 4 
ΤΕΜΑΧΊΩΝ 
Μετάφραση πρωτότυπων οδηγιών 
Διαβάστε προσεκτικά ολόκληρο το παρόν 
εγχειρίδιο οδηγιών πριν από κάθε χρήση 

IT 

 
MOBILI PER OFFICINA IN LEGNO DA 4 
PEZZI 
Traduzione delle istruzioni originali 
Leggere attentamente e completamente il 
presente manuale di istruzioni prima dell'uso 

  

 

  



 NIU 72578 V1.0 

SODISE 85 route de Pont Gwin 29510 Briec FRANCE  2 
 

1. Instructions de Sécurité 

À l’ouverture des cartons, vérifiez attentivement le contenu afin de vous assurer qu’il n’y a 

aucun dommage. En cas de problème ou si des pièces sont endommagées ou manquantes, 

contactez votre fournisseur. 

 

Avant toute utilisation, lisez attentivement ces consignes et conservez-les pour référence 

ultérieure. 

1. Manipulation et installation : déplacez, assemblez et installez le produit à deux 

personnes minimum afin d’éviter tout risque de blessure. 

2. Sécurité des enfants : ne laissez jamais les enfants sans surveillance à proximité du 

produit. 

3. Utilisation appropriée : ne montez pas sur le produit et n’appuyez pas sur les tiroirs ou 

le plan de travail. 

4. Équipement de protection : portez des lunettes de sécurité lors du retrait ou du 

repositionnement des glissières. Un outil mal maîtrisé peut glisser et causer des blessures. 

5. Interdiction de modification : ne modifiez pas le produit. L’utilisation d’accessoires ou de 

fixations non recommandés dans ce manuel peut entraîner des risques de blessures. 

6. Précaution d’ouverture : n’ouvrez jamais plusieurs tiroirs en même temps, cela pourrait 

déstabiliser le produit et provoquer son basculement, risquant d’endommager le meuble 

ou de causer des blessures. 

7. Fixation et stabilité : pour assurer votre sécurité, fixez solidement le produit au mur. Une 

installation incorrecte peut entraîner un basculement dangereux et provoquer des 

blessures graves. 

 

2. Présentation 

2.1. Composition 

 

 

Armoire 1 porte X1 Meuble haut X3 

FR 

2 1 



 NIU 72578 V1.0 

SODISE 85 route de Pont Gwin 29510 Briec FRANCE  3 
 

  
Meuble bas 2 portes X1 Meuble bas 4 tiroirs X1 

 

 

Servante 6 tiroirs X1 Panneau perforé X6 

 

 

Plan de travail bois X1 Connecteur X4 

 

 

2.1. Accessoires inclus 

 1 2 3 4 5 6 7 

 
Armoire 
1 porte 

Meuble 
haut 

Meuble bas 
2 portes 

Meuble 
bas 4 
tiroirs 

Servante 
6 tiroirs 

Connecteur / 
pc 

Plan de 
travail 

Écrou 
hexagonal M6 

 4 4 4 4 / / / 

Clé  2 2 2 2 2 / / 

Boulon à tête 
plate M6x12 

 4 4 8 8 / 8 / 

Pieds de 
nivellement 

 4 / 4 4 / / / 

Tablette  3 / 1 / / / / 

Roulettes  / / / / 4 / / 

Boulon à bride 
M8x20 

 / / / / 16 / / 

Vis à tête 
ronde M8 x 16 

 / / / / 4 / / 

 

 

 

3 4 

5 

7 8 

6 



 NIU 72578 V1.0 

SODISE 85 route de Pont Gwin 29510 Briec FRANCE  4 
 

2.2. Détail des composants 

 

2.2.1. Armoire 1 porte 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

2.2.2. Meuble haut 

 

 

 

 

 

2.2.3. Meuble bas 2 portes 

 

 

 

 

 

 

 

 

 

 

 

 

N° Description Q 

1 Corps de l'armoire 1 

2 Porte 1 

3 Étagère 3 

4 Pieds réglables en nylon (M10) 4 

N° Description Q 

1 Corps du meuble haut 1 

2 Porte 1 

N° Description Q 

1 Corps de l'armoire à deux portes 1 

2 Porte gauche 1 

3 Étagère 1 

4 Porte droite 1 

5 Pieds réglables en nylon (M10) 4 



 NIU 72578 V1.0 

SODISE 85 route de Pont Gwin 29510 Briec FRANCE  5 
 

2.2.4. Meuble bas 4 tiroirs 

 

 

 

 

 

 

 

 

 

 

 

2.2.5. Servante 6 tiroirs 

 

 

 

 

 

 

 

 

 

 

 

 

2.3. Charges maximales par module 

 

Meuble Armoire haute 

1 porte 

Armoire 

murale 

Meuble bas 2 

portes 

Meuble bas 

4 tiroirs 

Servante 6 

tiroirs 

Plan de 

travail 

Étagère 60 Kg / 65 Kg / / / 

Tiroir / / / 40 x 4 Kg 35 x 6 Kg / 

Base 100 Kg 25 Kg 65 Kg / / / 

Dessus 30 Kg / 100 Kg 100 Kg 35 Kg 350 Kg 

Total 310 Kg 25 Kg 230 Kg 260 Kg 245 Kg 350 Kg 

 

 

 

N° Description Q 

1 Corps de l'armoire à quatre tiroirs 1 

2 Petit tiroir (577 x 410 x 74,5 mm) 1 

3 Tiroir moyen (577 x 410 x 153,5 mm) 1 

4 Grand tiroir (577 x 410 x 232,5 mm) 2 

5 Pieds réglables en nylon (M10) 4 

N° Description Q 

1 Corps de la servante 1 

2 Poignée en nylon 2 

3 Vis à tête ronde M8 x 16 mm 4 

4 Petit tiroir (577 x 410 x 74,5 mm) 4 

5 Tiroir du milieu (577 x 410 x 153,5 mm) 2 

6 Roue universelle 4 x 1.25’’ sans frein 2 

7 Roue universelle 4 x 1.25’’ avec frein 2 

8 Boulon à bride M8 x 20 mm 16 



 NIU 72578 V1.0 

SODISE 85 route de Pont Gwin 29510 Briec FRANCE  6 
 

3. Installation 

3.1. Déballage 

1. Placez l’emballage sur une surface plane et protégée. 

2. Enlevez tous les cartons, renforts en nid d’abeille, mousses de protection et sacs en 

plastique. 

3. Triez et recyclez l’ensemble des matériaux d’emballage. 

4. Assurez-vous que toutes les pièces sont présentes et préparez les outils nécessaires au 

montage. 

• Clé 

• Niveau 

• Détecteur de goujons 

• Mètre mesureur 

• Équerre 

• Tournevis cruciforme 6 mm 

• Tournevis plat 5 mm 

• Perceuse 

 

3.2. Installation des pieds (modules 1 – 3 – 4) 

 

Accessoires requis : pieds de nivellement – 4 x 3 pcs 

• Placez le meuble sur son dos ou sur une surface plane et stable. 

• Fixez les pieds de mise à niveau réglables aux modules concernés en suivant les 

emplacements prévus. 

 

  
 

3.3. Installation des étagères (modules 1 – 3) 

• Déterminez les emplacements souhaités, puis insérez délicatement chaque étagère dans 

les fentes prévues. 

• Assurez-vous que toutes les étagères sont bien stables avant utilisation. 

 



 NIU 72578 V1.0 

SODISE 85 route de Pont Gwin 29510 Briec FRANCE  7 
 

3.4. Montage de la servante (module 5) 

 

Accessoires requis :  

Roulettes – 4 pcs              

Boulon à bride M8 x 20 mm – 16 pcs 

Vis à tête ronde M8x16 mm – 4 pcs 

 

3.4.1. Montage des roulettes 

• Verrouillez tous les tiroirs de la servante. 

• Retournez la servante en la posant délicatement à l’envers. Utilisez le 

matériel d’emballage pour protéger la finition. 

• Roulettes avant : Montez les deux roulettes pivotantes avec frein à l’avant 

de la servante à l’aide de quatre boulons M8x20 mm par roulette. 

• Roulettes arrière : Montez les deux roulettes fixes à l’arrière de la servante 

à l’aide de quatre boulons M8x20 mm par roulette. 

• Serrez fermement tous les boulons à l’aide d’une clé. 

• Remettez la servante en position verticale avec précaution. 

3.4.2. Montage des poignées 

Fixez la poignée en nylon à l’aide de quatre vis à tête ronde M8 x 16 mm 

 

 

 

 

 

 

3.5. Connexion des modules 1 – 4 

 

Accessoires requis :  

Vis à tête plate M6 x 12 mm – 4 pcs              

Écrou hexagonal M6 – 4 pcs 

• Ouvrez les portes et retirez les tiroirs 

• Rapprochez l’armoire et le meuble bas 4 tiroirs afin qu'ils soient 

bien alignés. 

• Fixez les éléments ensemble en insérant quatre boulons à tête 

plate M6 x 12 mm dans les trous prévus à l’intérieur. 

• Sécurisez le tout en vissant quatre écrous à bride hexagonaux 

M6 à l’aide d’un tournevis cruciforme et d’une clé. 

 

 



 NIU 72578 V1.0 

SODISE 85 route de Pont Gwin 29510 Briec FRANCE  8 
 

3.6. Installation du plan de travail (7) sur modules 2 – 4 

 

Accessoires requis : vis à tête plate M6 x 12 mm – 8 pcs      

• Ouvrez les portes ou retirez les tiroirs pour vous assurer que vous avez suffisamment d'espace pour 

installer le plan de travail. 

• Posez délicatement le plan de travail en bois sur les meubles. 

• Utilisez une perceuse-visseuse sans fil pour fixer le plan de travail aux meubles bas avec les quatre 

vis fournies dans le kit de chaque meuble bas. 

 

 

 

 

 

 

 

 

 

3.7. Assemblage du panneau perforé (6) et des meubles hauts (2) 

 

3.7.1. Fixation des montants (8) au dos des meubles 

 

Accessoires requis : vis à tête plate M6 x 12 mm – 12 pcs 

• Alignez les trous et fixez les montants à l'arrière de chaque meuble à l'aide des vis M6 x 12 mm à 

tête plate.  

• Certaines combinaisons peuvent ne pas utiliser toutes les vis. Conservez les vis supplémentaires 

pour un remplacement futur. 

 

 

 

 

 

 

 

 

 



 NIU 72578 V1.0 

SODISE 85 route de Pont Gwin 29510 Briec FRANCE  9 
 

3.7.2. Fixation des panneaux perforés et des meubles hauts 

 

Accessoires requis : vis à tête plate M6 x 12 mm – 4 pcs  

• Fixez chaque panneau perforé, chaque meuble haut et l'étagère supérieure aux montants à l'aide 

de quatre vis M6 x 12 mm à tête plate pour chaque élément. 

 

 

 

 

 

 

 

 

 

 

 

3.7.3. Fixation des meubles hauts entre eux 

 

Accessoires requis :  

Vis à tête plate M6 x 12 mm – 4 pcs  

Écrou hexagonal M6 – 4 pcs 

• Ouvrez les portes des meubles hauts.  

• Connectez-les entre eux en utilisant les écrous et 

vis M6 x 12 mm. 

 

 

• Serrez toutes les vis pour fixer les meubles et assurez-vous qu'ils sont bien de 

niveau. L'installation des meubles de garage est maintenant terminée. 

 

 

 

 

 

 

 



 NIU 72578 V1.0 

SODISE 85 route de Pont Gwin 29510 Briec FRANCE  10 
 

4. Utilisation 

4.1. Retrait du tiroir 

• Tirez le tiroir de façon qu'il soit presque complètement sorti.  

• Pousser vers le haut le levier de déverrouillage noir d'un côté, tout en tirant vers le bas le levier de 

déverrouillage noir de l'autre côté.  

• Tout en maintenant les leviers dans les positions illustrées ci-dessous, tirer le tiroir vers l'extérieur jusqu'à 

ce qu'il soit libéré de la glissière. 

Pousser vers le haut d'un côté 

 

Pousser vers le bas de l'autre côté 

 

4.2. Remplacement du tiroir 

• Sortez les glissières de tiroir du meuble.  

• Insérez les supports de chaque côté du tiroir dans les fentes des glissières, en veillant à les positionner 

correctement.  

• Une fois insérés, fermez complètement le tiroir pour placer les glissières dans leur position correcte. 

5. Maintenance – Entretien  

• Lubrifiez les glissières deux fois par an à l'aide d'un lubrifiant de qualité. Cette opération est 

particulièrement recommandée lorsque la température baisse, car cela peut provoquer un durcissement 

des roulements. 

• Nettoyez régulièrement les façades des tiroirs, les portes, les poignées et les autres surfaces avec de 

l'eau et un savon doux. 

• Par mesure de sécurité, privilégiez un produit de nettoyage non inflammable. Les graisses et les huiles 

peuvent être enlevées avec la plupart des produits de nettoyage courants. 

6. Garantie et Conformité du produit 

La garantie ne peut être accordée suite à : 

 

Une utilisation anormale, une manœuvre erronée, une modification non autorisée, un défaut de transport, de 

manutention ou d’entretien, l’utilisation de pièces ou d’accessoires non d’origine, des interventions effectuées 

par du personnel non agréé, l’absence de protection ou dispositif sécurisant l’opérateur, le non-respect des 

consignes précitées exclut votre machine de notre garantie, les marchandises voyagent sous la 

responsabilité de l’acheteur à qui il appartient d’exercer tout recours à l’encontre du transporteur dans les 

formes et délais légaux. Se reporter à nos Conditions Générales de Ventes pour toute demande de garantie. 

 

Protection de l’environnement : 

 

Votre appareil contient de nombreux matériaux recyclables. 

Nous vous rappelons que les appareils usagés ne doivent pas être mélangés avec d’autres déchets. Les 

produits électriques ne doivent pas être mis au rebut avec les déchets ménagers. Merci de les recycler dans 

les points de collecte prévus à cet effet. Adressez-vous auprès des autorités locales ou de votre revendeur 

pour obtenir des conseils sur le recyclage. 



 NIU 72578 V1.0 

SODISE 85 route de Pont Gwin 29510 Briec FRANCE   11 
 

EN 

 

1. Safety Instructions 

When opening the boxes, carefully check the contents to ensure there is no damage. If there 

are any problems or if any parts are damaged or missing, contact your supplier. 

 

Before use, read these instructions carefully and keep them for future reference. 

1. Handling and installation: move, assemble and install the product with at least two 

people to avoid any risk of injury. 

2. Child safety: Never leave children unattended near the product. 

3. Proper use: Do not stand on the product or lean on the drawers or worktop. 

4. Protective Equipment: Wear safety glasses when removing or repositioning slides. A tool 

that is not properly controlled can slip and cause injury. 

5. No Modification: Do not modify the product. The use of accessories or attachments not 

recommended in this manual may result in a risk of injury. 

6. Opening precaution: never open several drawers at the same time, this could destabilize 

the product and cause it to tip over, risking damage to the furniture or causing injury. 

7. Fixing and stability: To ensure your safety, securely fix the product to the wall. Incorrect 

installation may cause dangerous tipping and cause serious injury. 

 

2. Presentation 

2.1. Composition 

 

 

1 door wardrobe X1 High cabinet X3 

2 1 



 NIU 72578 V1.0 

SODISE 85 route de Pont Gwin 29510 Briec FRANCE   12 
 

  
Low cabinet with 2 doors X1 Low cabinet with 4 drawers X1 

 

 

6 drawer trolley X1 Perforated panel X6 

 

 

Wooden worktop X1 Connector X4 

 

 

2.2. Accessories included 

 1 2 3 4 5 6 7 

 
1 door 

wardrobe 
High 

cabinet 
Low cabinet 
with 2 doors 

Low 
cabinet 
with 4 

drawers 

6 drawer 
trolley 

Connector / 
pc 

Work 
plan 

M6 Hex Nut  4 4 4 4 / / / 

Key  2 2 2 2 2 / / 

Flat head bolt 
M6x12 

 4 4 8 8 / 8 / 

Leveling feet  4 / 4 4 / / / 

Tablet  3 / 1 / / / / 

Casters  / / / / 4 / / 

M8x20 flange 
bolt 

 / / / / 16 / / 

Round head 
screw M8 x 16 

 / / / / 4 / / 

 

 

 

3 4 

5 

7 8 

6 



 NIU 72578 V1.0 

SODISE 85 route de Pont Gwin 29510 Briec FRANCE   13 
 

2.3. Component details 

 

2.3.1. 1 door wardrobe 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

2.3.2. High cabinet 

 

 

 

 

 

2.3.3. Low cabinet with 2 doors 

 

 

 

 

 

 

 

 

 

 

 

 

No. Description Q 

1 Cabinet body 1 

2 Door 1 

3 Shelf 3 

4 Adjustable nylon feet (M10) 4 

No. Description Q 

1 Body of the high cabinet 1 

2 Door 1 

No. Description Q 

1 Two-door cabinet body 1 

2 Left door 1 

3 Shelf 1 

4 Right door 1 

5 Adjustable nylon feet (M10) 4 



 NIU 72578 V1.0 

SODISE 85 route de Pont Gwin 29510 Briec FRANCE   14 
 

2.3.4. Low cabinet with 4 drawers 

 

 

 

 

 

 

 

 

 

 

 

2.3.5. 6 drawer trolley 

 

 

 

 

 

 

 

 

 

 

 

2.4. Maximum loads per module 

 

Furniture High cabinet 

1 door 

Wall 

cabinet 

Low cabinet 

with 2 doors 

Low cabinet 

with 4 

drawers 

6 drawer 

trolley 

Work plan 

Shelf 60 kg / 65 kg / / / 

Drawer / / / 40 x 4 Kg 35 x 6 Kg / 

Base 100 kg 25 Kg 65 kg / / / 

Above 30 Kg / 100 kg 100 kg 35 Kg 350 kg 

Total 310 Kg 25 Kg 230 Kg 260 Kg 245 Kg 350 kg 

 

 

 

No. Description Q 

1 Body of the four-drawer cabinet 1 

2 Small drawer (577 x 410 x 74.5 mm) 1 

3 
Medium drawer (577 x 410 x 153.5 
mm) 

1 

4 Large drawer (577 x 410 x 232.5 mm) 2 

5 Adjustable nylon feet (M10) 4 

No. Description Q 

1 Body of the maid 1 

2 Nylon handle 2 

3 M8 x 16mm Round Head Screw 4 

4 Small drawer (577 x 410 x 74.5 mm) 4 

5 Middle drawer (577 x 410 x 153.5 mm) 2 

6 Universal wheel 4 x 1.25'' without brake 2 

7 4 x 1.25'' universal wheel with brake 2 

8 M8 x 20mm Flange Bolt 16 



 NIU 72578 V1.0 

SODISE 85 route de Pont Gwin 29510 Briec FRANCE   15 
 

3. Facility 

3.1. Unpacking 

1. Place the packaging on a flat, protected surface. 

2. Remove all cardboard, honeycomb reinforcements, protective foam and plastic bags. 

3. Sort and recycle all packaging materials. 

4. Make sure all parts are present and prepare the tools needed for assembly. 

• Key 

• Level 

• Stud Detector 

• Measuring tape 

• Square 

• 6mm Phillips screwdriver 

• 5mm flathead screwdriver 

• Drill 

 

3.2. Installation of the feet (modules 1 – 3 – 4) 

 

Required accessories: leveling feet – 4 x 3 pcs 

• Place the furniture on its back or on a flat, stable surface. 

• Attach the adjustable leveling feet to the relevant modules following the locations provided. 

 

  
 

3.3. Installing the shelves (modules 1 – 3) 

• Determine the desired locations, then carefully insert each shelf into the slots provided. 

• Make sure all shelves are stable before use. 

 



 NIU 72578 V1.0 

SODISE 85 route de Pont Gwin 29510 Briec FRANCE   16 
 

3.4. Assembling the trolley (module 5) 

 

Required accessories: 

Casters – 4 pcs 

M8 x 20mm Flange Bolt – 16 pcs 

Round head screw M8x16 mm – 4 pcs 

 

3.4.1. Mounting the casters 

• Lock all the drawers in the cabinet. 

• Turn the maid over by gently placing it upside down. Use the packing material 

to protect the finish. 

• Front castors: Mount the two swivel castors with brakes to the front of the 

trolley using four M8x20 mm bolts per castor. 

• Rear Casters: Mount the two fixed casters to the rear of the trolley using four 

M8x20mm bolts per caster. 

• Tighten all bolts securely using a wrench. 

• Carefully return the maid to the upright position. 

3.4.2. Mounting the handles 

Secure the nylon handle using four M8 x 16mm round head screws 

 

 

 

 

 

 

3.5. Connecting modules 1 – 4 

 

Required accessories: 

Flat Head Screws M6 x 12mm – 4 pcs 

M6 Hex Nut – 4 pcs 

• Open the doors and remove the drawers 

• Move the wardrobe and the 4-drawer base unit closer together so 

that they are properly aligned. 

• Secure the elements together by inserting four M6 x 12mm flat 

head bolts into the holes provided inside. 

• Secure everything by screwing on four M6 hex flange nuts using 

a Phillips screwdriver and wrench. 

 

 



 NIU 72578 V1.0 

SODISE 85 route de Pont Gwin 29510 Briec FRANCE   17 
 

3.6. Installation of the worktop (7) on modules 2 – 4 

 

Required accessories: M6 x 12mm flat head screws – 8 pcs 

• Open the doors or remove the drawers to ensure you have enough space to install the worktop. 

• Carefully place the wooden worktop on the furniture. 

• Use a cordless drill/driver to secure the worktop to the base units with the four screws provided in 

each base unit kit. 

 

 

 

 

 

 

 

 

 

 

3.7. Assembly of the perforated panel (6) and the wall units (2) 

 

3.7.1. Fixing the uprights (8) to the back of the furniture 

 

Required accessories: M6 x 12mm flat head screws – 12 pcs 

• Align the holes and secure the uprights to the back of each cabinet using M6 x 12mm flat head 

screws. 

• Some combinations may not use all screws. Keep extra screws for future replacement. 

 

 

 

 

 

 

 

 

 



 NIU 72578 V1.0 

SODISE 85 route de Pont Gwin 29510 Briec FRANCE   18 
 

3.7.2. Fixing perforated panels and wall units 

 

Required accessories: M6 x 12mm flat head screws – 4 pcs 

• Secure each pegboard, wall unit and top shelf to the uprights using four M6 x 12mm flat head screws 

for each unit. 

 

 

 

 

 

 

 

 

 

 

 

3.7.3. Fixing wall units together 

 

Required accessories: 

Flat Head Screws M6 x 12mm – 4 pcs 

M6 Hex Nut – 4 pcs 

• Open the doors of the wall units. 

• Connect them together using the M6 x 12 mm nuts 

and screws. 

 

 

• Tighten all screws to secure the furniture and make sure it is level. The garage 

furniture installation is now complete. 

 

 

 

 

 

 

 



 NIU 72578 V1.0 

SODISE 85 route de Pont Gwin 29510 Briec FRANCE   19 
 

4. Use 

4.1. Removing the drawer 

• Pull the drawer out so that it is almost completely out. 

• Push up the black release lever on one side, while pulling down the black release lever on the other side. 

• While holding the levers in the positions shown below, pull the drawer outward until it is free of the slide. 

Push up on one side 

 

Push down on the other side 

 

 

4.2. Replacing the drawer 

• Remove the drawer slides from the cabinet. 

• Insert the brackets on each side of the drawer into the slots in the slides, making sure to position 

them correctly. 

• Once inserted, close the drawer completely to place the slides in their correct position. 

5. Maintenance – Servicing 

• Lubricate the slides twice a year with a quality lubricant. This is especially recommended when the 

temperature drops, as this can cause the bearings to harden. 

• Clean drawer fronts, doors, handles and other surfaces regularly with mild soap and water. 

• For safety reasons, use a non-flammable cleaning product. Grease and oils can be removed with 

most common cleaning products. 

 

6. Product Warranty and Conformity 

The guarantee cannot be granted following : 

 

Abnormal use, incorrect operation, unauthorized modification, lack of transport, handling or maintenance, use 

of non-original parts or accessories, work carried out by unauthorized personnel, lack of protection or device 

securing the operator, failure to comply with the aforementioned instructions excludes your machine from our 

warranty, the goods travel under the responsibility of the buyer who is responsible for exercising any recourse 

against the carrier in the legal forms and time limits. Refer to our General Conditions of Sale for any warranty 

request. 

 

Environmental protection: 

 

Your appliance contains many recyclable materials. 

We remind you that used appliances must not be mixed with other waste. Electrical products must not be 

disposed of with household waste. Please recycle them at the collection points provided for this purpose. 

Contact your local authority or retailer for recycling advice. 

  



 NIU 72578 V1.0 

SODISE 85 route de Pont Gwin 29510 Briec FRANCE   20 
 

ES 

 

1. Instrucciones de seguridad 

Al abrir las cajas, revise cuidadosamente el contenido para asegurarse de que no haya daños. 

Si hay algún problema o si alguna pieza está dañada o falta, comuníquese con su proveedor. 

 

Antes de usar, lea atentamente estas instrucciones y consérvelas para futuras consultas. 

1. Manipulación e instalación: mover, montar e instalar el producto con al menos dos 

personas para evitar cualquier riesgo de lesiones. 

2. Seguridad infantil: Nunca deje a los niños sin supervisión cerca del producto. 

3. Uso adecuado: No se suba sobre el producto ni se apoye en los cajones o la encimera. 

4. Equipo de protección: Use gafas de seguridad al retirar o reposicionar portaobjetos. Una 

herramienta que no se controla adecuadamente puede resbalarse y provocar lesiones. 

5. Sin modificaciones: No modifique el producto. El uso de accesorios o aditamentos no 

recomendados en este manual puede ocasionar riesgo de lesiones. 

6. Precaución de apertura: nunca abra varios cajones al mismo tiempo, esto podría 

desestabilizar el producto y provocar su vuelco, con riesgo de dañar el mueble o provocar 

lesiones. 

7. Fijación y estabilidad: Para garantizar su seguridad, fije firmemente el producto a la 

pared. Una instalación incorrecta puede provocar vuelcos peligrosos y lesiones graves. 

 

2. Presentación 

2.1. Composición 

 

 

Armario de 1 puerta X1 Gabinete alto X3 

2 1 



 NIU 72578 V1.0 

SODISE 85 route de Pont Gwin 29510 Briec FRANCE   21 
 

  
Mueble bajo con 2 puertas X1 Mueble bajo con 4 cajones X1 

 

 

Carrito de 6 cajones X1 Panel perforado X6 

 

 

Encimera de madera X1 Conector X4 

 

2.2. Accesorios incluidos 

 1 2 3 4 5 6 7 

 
Armario 

de 1 
puerta 

Gabinete 
alto 

Mueble bajo 
con 2 

puertas 

Mueble 
bajo con 4 

cajones 

Carrito de 
6 cajones 

Conector / 
pc 

Plan de 
trabajo 

Tuerca 
hexagonal M6 

 4 4 4 4 / / / 

Llave  2 2 2 2 2 / / 

Perno de 
cabeza plana 

M6x12 

 4 4 8 8 / 8 / 

Pies 
niveladores 

 4 / 4 4 / / / 

Tableta  3 / 1 / / / / 

Ruedas  / / / / 4 / / 

Perno de brida 
M8x20 

 / / / / 16 / / 

Tornillo de 
cabeza 

redonda M8 x 
16 

 / / / / 4 / / 

 

 

3 4 

5 

7 8 

6 



 NIU 72578 V1.0 

SODISE 85 route de Pont Gwin 29510 Briec FRANCE   22 
 

2.3. Detalles del componente 

 

2.3.1. Armario de 1 puerta 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

2.3.2. Gabinete alto 

 

 

 

 

 

2.3.3. Mueble bajo con 2 puertas 

 

 

 

 

 

 

 

 

 

 

 

 

No. Descripción Q 

1 Cuerpo del gabinete 1 

2 Puerta 1 

3 Estante 3 

4 Pies de nailon ajustables (M10) 4 

No. Descripción Q 

1 Cuerpo del mueble alto 1 

2 Puerta 1 

No. Descripción Q 

1 
Cuerpo de armario de dos 
puertas 

1 

2 Puerta izquierda 1 

3 Estante 1 

4 Puerta derecha 1 

5 Pies de nailon ajustables (M10) 4 



 NIU 72578 V1.0 

SODISE 85 route de Pont Gwin 29510 Briec FRANCE   23 
 

2.3.4. Mueble bajo con 4 cajones 

 

 

 

 

 

 

 

 

 

 

 

2.3.5. Carrito de 6 cajones 

 

 

 

 

 

 

 

 

 

 

 

2.4. Cargas máximas por módulo 

 

Muebles Armario alto 1 

puerta 

Armario 

de 

pared 

Mueble bajo 

con 2 puertas 

Mueble bajo 

con 4 

cajones 

Carrito de 

6 cajones 

Plan de 

trabajo 

Estante 60 kilos / 65 kilos / / / 

Cajón / / / 40 x 4 kilos 35 x 6 kilos / 

Base 100 kilos 25 kilos 65 kilos / / / 

Arriba 30 kilos / 100 kilos 100 kilos 35 

kilogramos 

350 kilos 

Total 310 

kilogramos 

25 kilos 230 kilos 260 kilos 245 

kilogramos 

350 kilos 

  

No. Descripción Q 

1 Cuerpo del armario de cuatro cajones 1 

2 Cajón pequeño (577 x 410 x 74,5 mm) 1 

3 
Cajón mediano (577 x 410 x 153,5 
mm) 

1 

4 Cajón grande (577 x 410 x 232,5 mm) 2 

5 Pies de nailon ajustables (M10) 4 

No. Descripción Q 

1 Cuerpo de la criada 1 

2 Mango de nailon 2 

3 Tornillo de cabeza redonda M8 x 16 mm 4 

4 Cajón pequeño (577 x 410 x 74,5 mm) 4 

5 
Cajón intermedio (577 x 410 x 153,5 
mm) 

2 

6 Rueda universal 4 x 1,25'' sin freno 2 

7 Rueda universal 4 x 1,25'' con freno 2 

8 Perno de brida M8 x 20 mm 16 



 NIU 72578 V1.0 

SODISE 85 route de Pont Gwin 29510 Briec FRANCE   24 
 

3. Instalación 

3.1. Desembalaje 

1. Coloque el embalaje sobre una superficie plana y protegida. 

2. Retire todo el cartón, los refuerzos de panal, la espuma protectora y las bolsas de plástico. 

3. Clasifique y recicle todos los materiales de embalaje. 

4. Asegúrese de que todas las piezas estén presentes y prepare las herramientas necesarias 

para el montaje. 

• Llave 

• Nivel 

• Detector de pernos 

• Cinta métrica 

• Cuadrado 

• Destornillador Phillips de 6 mm 

• Destornillador de punta plana de 5 mm 

• Perforar 

 

3.2. Instalación de los pies (módulos 1 – 3 – 4) 

 

Accesorios necesarios: pies niveladores – 4 x 3 piezas 

• Coloque el mueble boca arriba o sobre una superficie plana y estable. 

• Coloque las patas niveladoras ajustables en los módulos correspondientes siguiendo las 

ubicaciones proporcionadas. 

 

 
 

3.3. Instalación de los estantes (módulos 1 – 3) 

• Determine las ubicaciones deseadas, luego inserte con cuidado cada estante en las 

ranuras provistas. 

• Asegúrese de que todos los estantes estén estables antes de usarlos. 

 



 NIU 72578 V1.0 

SODISE 85 route de Pont Gwin 29510 Briec FRANCE   25 
 

3.4. Montaje del carro (módulo 5) 

 

Accesorios necesarios: 

Ruedas – 4 uds. 

Perno de brida M8 x 20 mm – 16 piezas 

Tornillo de cabeza redonda M8x16 mm – 4 uds. 

 

3.4.1. Montaje de las ruedas 

• Cierre con llave todos los cajones del armario. 

• Dale la vuelta a la criada colocándola suavemente boca abajo. Utilice 

material de embalaje para proteger el acabado. 

• Ruedas delanteras: Monte las dos ruedas giratorias con freno en la parte 

delantera del carro utilizando cuatro pernos M8x20 mm por rueda. 

• Ruedas traseras: Monte las dos ruedas fijas en la parte trasera del carro 

utilizando cuatro pernos M8x20 mm por rueda. 

• Apriete todos los tornillos firmemente con una llave. 

• Devuelva con cuidado a la criada a la posición vertical. 

3.4.2. Montaje de las manijas 

Asegure el mango de nailon con cuatro tornillos de cabeza redonda M8 x 16 mm 

 

 

 

 

 

 

 

3.5. Conexión de los módulos 1 – 4 

 

Accesorios necesarios: 

Tornillos de cabeza plana M6 x 12 mm – 4 piezas 

Tuerca hexagonal M6 – 4 piezas 

• Abra las puertas y retire los cajones. 

• Acerque el armario y la unidad base de 4 cajones para que 

queden correctamente alineados. 

• Asegure los elementos juntos insertando cuatro pernos de 

cabeza plana M6 x 12 mm en los orificios provistos en el interior. 

• Asegure todo atornillando cuatro tuercas de brida hexagonal M6 

usando un destornillador Phillips y una llave. 

 



 NIU 72578 V1.0 

SODISE 85 route de Pont Gwin 29510 Briec FRANCE   26 
 

3.6. Instalación de la encimera (7) en los módulos 2 – 4 

 

Accesorios necesarios: Tornillos de cabeza plana M6 x 12 mm – 8 piezas 

• Abra las puertas o retire los cajones para asegurarse de tener suficiente espacio para instalar la 

encimera. 

• Coloque con cuidado la encimera de madera sobre el mueble. 

• Utilice un taladro/destornillador inalámbrico para asegurar la encimera a las unidades base con los 

cuatro tornillos provistos en cada kit de unidad base. 

 

 

 

 

 

 

 

 

 

3.7. Montaje del panel perforado (6) y los muebles altos (2) 

 

3.7.1. Fijación de los montantes (8) a la parte trasera del mueble 

 

Accesorios necesarios: Tornillos de cabeza plana M6 x 12 mm – 12 piezas 

• Alinee los orificios y asegure los montantes a la parte posterior de cada gabinete con tornillos de 

cabeza plana M6 x 12 mm. 

• Algunas combinaciones pueden no utilizar todos los tornillos. Guarde los tornillos adicionales para 

reemplazarlos en el futuro. 

 

 

 

 

 

 

 

 

 



 NIU 72578 V1.0 

SODISE 85 route de Pont Gwin 29510 Briec FRANCE   27 
 

3.7.2. Fijación de paneles perforados y muebles de pared 

 

Accesorios necesarios: Tornillos de cabeza plana M6 x 12 mm – 4 piezas 

• Asegure cada tablero perforado, unidad de pared y estante superior a los montantes usando cuatro 

tornillos de cabeza plana M6 x 12 mm para cada unidad. 

 

 

 

 

 

 

 

 

 

 

 

3.7.3. Fijación de unidades de pared entre sí 

 

Accesorios necesarios: 

Tornillos de cabeza plana M6 x 12 mm – 4 piezas 

Tuerca hexagonal M6 – 4 piezas 

• Abra las puertas de los muebles de pared. 

• Conéctelos entre sí mediante las tuercas y 

tornillos M6 x 12 mm. 

 

 

• Apriete todos los tornillos para asegurar el mueble y asegúrese de que esté 

nivelado. La instalación del mobiliario de garaje ya está finalizada. 

 

 

 

 

 

 

 



 NIU 72578 V1.0 

SODISE 85 route de Pont Gwin 29510 Briec FRANCE   28 
 

4. Usar 

4.1. Quitar el cajón 

• Saque el cajón hasta que quede casi completamente afuera. 

• Empuje hacia arriba la palanca de liberación negra de un lado, mientras tira hacia abajo la palanca de 

liberación negra del otro lado. 

• Mientras mantiene las palancas en las posiciones que se muestran a continuación, tire del cajón hacia 

afuera hasta que quede libre de la corredera. 

Empujar hacia arriba sobre un lado 

 

Empuja hacia abajo el otro lado 

 

4.2. Reemplazo del cajón 

• Retire las correderas del cajón del gabinete. 

• Inserte los soportes de cada lado del cajón en las ranuras de las correderas, asegurándose de colocarlos 

correctamente. 

• Una vez insertado, cierre completamente el cajón para colocar las diapositivas en su posición correcta. 

5. Mantenimiento – Servicio 

• Lubrique las correderas dos veces al año utilizando un lubricante de calidad. Esta operación se 

recomienda especialmente cuando la temperatura baja, ya que puede provocar que los cojinetes se 

endurezcan. 

• Limpie periódicamente los frentes de los cajones, las puertas, las manijas y otras superficies con agua 

y jabón suave. 

• Por razones de seguridad, utilice un producto de limpieza no inflamable. Las grasas y aceites se pueden 

eliminar con la mayoría de los productos de limpieza comunes. 

6. Garantía y conformidad del producto 

La garantía no podrá concederse en los siguientes casos : 

 

Uso anormal, manejo incorrecto, modificación no autorizada, transporte, manipulación o mantenimiento 

defectuoso, uso de piezas o accesorios no originales, trabajos realizados por personal no autorizado, falta 

de protección o dispositivo de sujeción del operador, el incumplimiento de las instrucciones antes 

mencionadas excluye su máquina de nuestra garantía, la mercancía viaja bajo responsabilidad del 

comprador quien es responsable de ejercitar cualquier recurso contra el transportista en las formas y plazos 

legales. Consulte nuestras Condiciones Generales de Venta para cualquier solicitud de garantía. 

 

Protección ambiental: 

 

Su aparato contiene muchos materiales reciclables. 

Le recordamos que los dispositivos usados no deben mezclarse con otros residuos. Los productos eléctricos 

no deben desecharse con la basura doméstica. Por favor, recíclelos en los puntos de recogida habilitados 

para tal fin. Comuníquese con su autoridad local o minorista para obtener asesoramiento sobre reciclaje. 

  



 NIU 72578 V1.0 

SODISE 85 route de Pont Gwin 29510 Briec FRANCE   29 
 

1. Sicherheitshinweise 

Überprüfen Sie beim Öffnen der Kartons sorgfältig den Inhalt, um sicherzustellen, dass keine 

Schäden vorliegen. Wenn ein Problem vorliegt oder Teile beschädigt sind oder fehlen, wenden 

Sie sich an Ihren Lieferanten. 

 

Lesen Sie diese Anleitung vor der Verwendung sorgfältig durch und bewahren Sie sie zum 

späteren Nachschlagen auf. 

1. Handhabung und Installation: Um jegliche Verletzungsgefahr zu vermeiden, bewegen, 

montieren und installieren Sie das Produkt mit mindestens zwei Personen. 

2. Kindersicherheit: Lassen Sie Kinder niemals unbeaufsichtigt in der Nähe des Produkts. 

3. Bestimmungsgemäße Verwendung: Stellen Sie sich nicht auf das Produkt und lehnen 

Sie sich nicht auf die Schubladen oder die Arbeitsplatte. 

4. Schutzausrüstung: Tragen Sie beim Entfernen oder Neupositionieren von Objektträgern 

eine Schutzbrille. Ein nicht richtig kontrolliertes Werkzeug kann abrutschen und 

Verletzungen verursachen. 

5. Keine Modifikation: Nehmen Sie keine Modifikationen am Produkt vor. Die Verwendung 

von Zubehör oder Zusatzgeräten, die in diesem Handbuch nicht empfohlen werden, kann 

zu Verletzungsgefahr führen. 

6. Vorsicht beim Öffnen: Öffnen Sie niemals mehrere Schubladen gleichzeitig. Dadurch 

könnte das Produkt destabilisiert werden und umkippen. Es besteht die Gefahr von 

Schäden am Möbel oder Verletzungen. 

7. Befestigung und Stabilität: Befestigen Sie das Produkt zu Ihrer Sicherheit sicher an der 

Wand. Eine unsachgemäße Installation kann zu gefährlichem Umkippen und schweren 

Verletzungen führen. 

2. Präsentation 

2.1. Zusammensetzung 

 

 

1-türiger Kleiderschrank X1 Hochschrank X3 

DE 

2 1 



 NIU 72578 V1.0 

SODISE 85 route de Pont Gwin 29510 Briec FRANCE   30 
 

  

Niedriger Schrank mit 2 Türen X1 
Niedriger Schrank mit 4 

Schubladen 
X1 

 

 

Wagen mit 6 Schubladen X1 Lochblech X6 

 

 

Arbeitsplatte aus Holz X1 Konnektor X4 

 

2.2. Zubehör inklusive 

 1 2 3 4 5 6 7 

 
1-türiger 
Kleidersc

hrank 

Hochschr
ank 

Niedriger 
Schrank mit 

2 Türen 

Niedriger 
Schrank 

mit 4 
Schublade

n 

Wagen 
mit 6 

Schublad
en 

Stecker / Stk 
Arbeits

plan 

M6 
Sechskantmutt

er 

 4 4 4 4 / / / 

Schlüssel  2 2 2 2 2 / / 

Flachkopfschr
aube M6x12 

 4 4 8 8 / 8 / 

Stellfüße  4 / 4 4 / / / 

Tablette  3 / 1 / / / / 

Rollen  / / / / 4 / / 

M8x20 
Flanschschrau

be 
 / / / / 16 / / 

Rundkopfschr
aube M8 x 16 

 / / / / 4 / / 

 

3 4 

5 

7 8 

6 



 NIU 72578 V1.0 

SODISE 85 route de Pont Gwin 29510 Briec FRANCE   31 
 

2.3. Komponentendetails 

 

2.3.1. 1-türiger Kleiderschrank 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

2.3.2. Hochschrank 

 

 

 

 

 

2.3.3. Niedriger Schrank mit 2 Türen 

 

 

 

 

 

 

 

 

 

 

 

 

NEIN. Beschreibung Q 

1 Schrankkorpus 1 

2 Tür 1 

3 Regal 3 

4 Verstellbare Nylonfüße (M10) 4 

NEIN. Beschreibung Q 

1 Korpus des Hochschranks 1 

2 Tür 1 

NEIN. Beschreibung Q 

1 Zweitüriger Schrankkorpus 1 

2 Linke Tür 1 

3 Regal 1 

4 Rechte Tür 1 

5 Verstellbare Nylonfüße (M10) 4 



 NIU 72578 V1.0 

SODISE 85 route de Pont Gwin 29510 Briec FRANCE   32 
 

2.3.4. Niedriger Schrank mit 4 Schubladen 

 

 

 

 

 

 

 

 

 

 

 

2.3.5. Wagen mit 6 Schubladen 

 

 

 

 

 

 

 

 

 

 

 

 

2.4. Maximale Belastungen pro Modul 

 

Möbel Hochschrank 

1 Tür 

Wandschrank Niedriger 

Schrank 

mit 2 

Türen 

Niedriger 

Schrank mit 

4 

Schubladen 

Wagen mit 

6 

Schubladen 

Arbeitsplan 

Regal 60 kg / 65 kg / / / 

Schublade / / / 40 x 4 Kg 35 x 6 Kg / 

Base 100 kg 25 Kg 65 kg / / / 

Über 30 Kg / 100 kg 100 kg 35 Kg 350 kg 

Gesamt 310 Kg 25 Kg 230 Kg 260 Kg 245 Kg 350 kg 

  

NEIN. Beschreibung Q 

1 Korpus des Vier-Schubladenschranks 1 

2 
Kleine Schublade (577 x 410 x 74,5 
mm) 

1 

3 
Mittlere Schublade (577 x 410 x 153,5 
mm) 

1 

4 
Große Schublade (577 x 410 x 232,5 
mm) 

2 

5 Verstellbare Nylonfüße (M10) 4 

NEIN. Beschreibung Q 

1 Körper der Magd 1 

2 Nylongriff 2 

3 M8 x 16 mm Rundkopfschraube 4 

4 Kleine Schublade (577 x 410 x 74,5 mm) 4 

5 
Mittlere Schublade (577 x 410 x 153,5 
mm) 

2 

6 Universalrad 4 x 1,25'' ohne Bremse 2 

7 4 x 1,25'' Universalrad mit Bremse 2 

8 M8 x 20 mm Flanschschraube 16 



 NIU 72578 V1.0 

SODISE 85 route de Pont Gwin 29510 Briec FRANCE   33 
 

3. Einrichtung 

3.1. Auspacken 

1. Legen Sie die Verpackung auf eine ebene und geschützte Fläche. 

2. Entfernen Sie sämtliche Kartons, Wabenverstärkungen, Schutzschäume und Plastiktüten. 

3. Sortieren und recyceln Sie alle Verpackungsmaterialien. 

4. Stellen Sie sicher, dass alle Teile vorhanden sind und legen Sie die für die Montage 

benötigten Werkzeuge bereit. 

• Schlüssel 

• Ebene 

• Bolzensucher 

• Maßband 

• Quadrat 

• 6 mm Kreuzschlitzschraubendreher 

• 5-mm-Schlitzschraubendreher 

• Bohren 

 

3.2. Montage der Füße (Module 1 – 3 – 4) 

 

Erforderliches Zubehör: Nivellierfüße – 4 x 3 Stück 

• Stellen Sie das Möbelstück auf die Rückseite oder auf eine flache, stabile Oberfläche. 

• Befestigen Sie die verstellbaren Nivellierfüße an den entsprechenden Modulen gemäß den 

vorgesehenen Positionen. 

 

  
 

3.3. Montage der Regale (Modul 1 – 3) 

• Bestimmen Sie die gewünschten Positionen und schieben Sie dann jedes Regal vorsichtig 

in die vorgesehenen Schlitze. 

• Stellen Sie vor der Verwendung sicher, dass alle Regale stabil sind. 

 



 NIU 72578 V1.0 

SODISE 85 route de Pont Gwin 29510 Briec FRANCE   34 
 

3.4. Zusammenbau des Trolleys (Modul 5) 

 

Benötigtes Zubehör: 

Rollen – 4 Stück 

M8 x 20 mm Flanschschraube – 16 Stück 

Rundkopfschraube M8x16 mm – 4 Stück 

 

3.4.1. Montage der Rollen 

• Schließen Sie alle Schubladen im Schrank ab. 

• Drehen Sie das Dienstmädchen um, indem Sie es vorsichtig auf den Kopf 

stellen. Verwenden Sie Verpackungsmaterial, um die Oberfläche zu 

schützen. 

• Vordere Rollen: Befestigen Sie die beiden Lenkrollen mit Feststellern mit je 

vier M8x20 mm Schrauben pro Rolle an der Vorderseite des Wagens. 

• Hintere Rollen: Befestigen Sie die beiden festen Rollen mit vier M8 x 20 mm 

Schrauben pro Rolle an der Rückseite des Wagens. 

• Ziehen Sie alle Schrauben mit einem Schraubenschlüssel fest an. 

• Bringen Sie das Dienstmädchen vorsichtig wieder in die aufrechte Position. 

3.4.2. Montage der Griffe 

Befestigen Sie den Nylongriff mit vier M8 x 16 mm Rundkopfschrauben 

 

 

 

 

 

 

3.5. Anschlussmodule 1 – 4 

 

Benötigtes Zubehör: 

Flachkopfschrauben M6 x 12mm – 4 Stück 

M6 Sechskantmutter – 4 Stück 

• Öffnen Sie die Türen und entfernen Sie die Schubladen 

• Schieben Sie den Kleiderschrank und den Unterschrank mit 4 

Schubladen näher zusammen, damit sie richtig ausgerichtet sind. 

• Befestigen Sie die Elemente zusammen, indem Sie vier M6 x 12 

mm Flachkopfschrauben in die dafür vorgesehenen Löcher im 

Inneren einsetzen. 

• Sichern Sie alles, indem Sie mit einem 

Kreuzschlitzschraubendreher und einem Schraubenschlüssel 

vier M6-Sechskantflanschmuttern aufschrauben. 

 



 NIU 72578 V1.0 

SODISE 85 route de Pont Gwin 29510 Briec FRANCE   35 
 

3.6. Montage der Arbeitsplatte (7) auf den Modulen 2 – 4 

 

Erforderliches Zubehör: M6 x 12 mm Flachkopfschrauben – 8 Stück 

• Öffnen Sie die Türen oder entfernen Sie die Schubladen, um sicherzustellen, dass Sie genügend 

Platz für die Installation der Arbeitsplatte haben. 

• Legen Sie die Holzarbeitsplatte vorsichtig auf das Möbel. 

• Befestigen Sie die Arbeitsplatte mit einem Akku-Bohrschrauber und den vier Schrauben, die in 

jedem Grundeinheiten-Set mitgeliefert werden, an den Grundeinheiten. 

 

 

 

 

 

 

 

 

 

3.7. Montage der Lochwand (6) und der Wandelemente (2) 

 

3.7.1. Befestigung der Pfosten (8) an der Rückseite des Möbels 

 

Erforderliches Zubehör: M6 x 12 mm Flachkopfschrauben – 12 Stück 

• Richten Sie die Löcher aus und befestigen Sie die Pfosten mit M6 x 12 mm Flachkopfschrauben an 

der Rückseite jedes Schranks. 

• Bei manchen Kombinationen werden möglicherweise nicht alle Schrauben verwendet. Bewahren 

Sie die zusätzlichen Schrauben für einen späteren Austausch auf. 

 

 

 

 

 

 

 

 

 



 NIU 72578 V1.0 

SODISE 85 route de Pont Gwin 29510 Briec FRANCE   36 
 

3.7.2. Befestigung von Lochplatten und Wandelementen 

 

Erforderliches Zubehör: M6 x 12 mm Flachkopfschrauben – 4 Stück 

• Befestigen Sie jede Stecktafel, jede Wandeinheit und jedes oberste Regal mit jeweils vier M6 x 12 

mm Flachkopfschrauben an den Pfosten. 

 

 

 

 

 

 

 

 

 

 

 

3.7.3. Wandeinheiten miteinander verbinden 

 

Benötigtes Zubehör: 

Flachkopfschrauben M6 x 12mm – 4 Stück 

M6 Sechskantmutter – 4 Stück 

• Öffnen Sie die Türen der Oberschränke. 

• Verbinden Sie sie mit den M6 x 12 mm Muttern 

und Schrauben miteinander . 

 

 

• Ziehen Sie alle Schrauben fest, um das Möbelstück zu befestigen und stellen 

Sie sicher, dass es waagerecht steht. Die Montage der Garagenmöbel ist nun 

abgeschlossen. 

 

 

 

 

 

 



 NIU 72578 V1.0 

SODISE 85 route de Pont Gwin 29510 Briec FRANCE   37 
 

4. Verwenden 

4.1. Schublade herausnehmen 

• Ziehen Sie die Schublade fast vollständig heraus. 

• Drücken Sie den schwarzen Entriegelungshebel auf einer Seite nach oben und ziehen Sie gleichzeitig 

den schwarzen Entriegelungshebel auf der anderen Seite nach unten. 

• Halten Sie die Hebel in den unten gezeigten Positionen und ziehen Sie die Schublade nach außen, bis 

sie sich von der Schiene löst. 

Auf einer Seite hochdrücken 

 

Auf der anderen Seite nach unten drücken 

 

4.2. Auswechseln der Schublade 

• Entfernen Sie die Schubladenführungen aus dem Schrank. 

• Setzen Sie die Halterungen auf beiden Seiten der Schublade in die Schlitze der Schienen ein und achten 

Sie dabei auf die richtige Positionierung. 

• Sobald die Objektträger eingesetzt sind, schließen Sie die Schublade vollständig, um sie in die richtige 

Position zu bringen. 

5. Wartung – Instandhaltung 

• Schmieren Sie die Schlitten zweimal jährlich mit einem hochwertigen Schmiermittel. Dieser Vorgang 

empfiehlt sich insbesondere bei sinkenden Temperaturen, da es sonst zu einer Verhärtung der Lager 

kommen kann. 

• Reinigen Sie Schubladenfronten, Türen, Griffe und andere Oberflächen regelmäßig mit milder Seife und 

Wasser. 

• Verwenden Sie aus Sicherheitsgründen ein nicht brennbares Reinigungsmittel. Fette und Öle können mit 

den meisten üblichen Reinigungsmitteln entfernt werden. 

6. Produktgarantie und Konformität 

Die Garantie kann nicht gewährt werden, wenn : 

 

Bei anormaler Verwendung, falscher Bedienung, unbefugter Änderung, fehlerhaftem Transport, Handhabung 

oder Wartung, Verwendung von nicht originalen Teilen oder Zubehör, von nicht autorisiertem Personal 

ausgeführten Arbeiten, fehlendem Schutz oder fehlender Vorrichtung zur Sicherung des Bedieners sowie 

Nichtbeachtung der oben genannten Anweisungen ist Ihre Maschine von unserer Garantie ausgeschlossen. 

Der Transport der Ware erfolgt auf Verantwortung des Käufers, der dafür verantwortlich ist, alle 

Regressansprüche gegenüber dem Transportunternehmen innerhalb der gesetzlichen Formen und Fristen 

geltend zu machen. Für etwaige Garantieanfragen siehe unsere Allgemeinen Verkaufsbedingungen. 

 

Umweltschutz: 

 

Ihr Gerät enthält viele wiederverwertbare Materialien. 

Wir weisen darauf hin, dass Altgeräte nicht mit anderem Müll vermischt werden dürfen. Elektrische Produkte 

dürfen nicht im Hausmüll entsorgt werden. Bitte geben Sie diese an den dafür vorgesehenen Sammelstellen 

zum Recycling ab. Wenden Sie sich für Ratschläge zum Recycling an Ihre örtliche Behörde oder Ihren 

Händler. 



 NIU 72578 V1.0 

SODISE 85 route de Pont Gwin 29510 Briec FRANCE  38 
 

 
IT 

 

1. Istruzioni di sicurezza 

Quando apri le scatole, controlla attentamente il contenuto per assicurarti che non ci siano 

danni. In caso di problemi o se alcune parti risultano danneggiate o mancanti, contattare il 

fornitore. 

 

Prima dell'uso, leggere attentamente le presenti istruzioni e conservarle per riferimento futuro. 

1. Movimentazione e installazione: spostare, montare e installare il prodotto con almeno 

due persone per evitare qualsiasi rischio di lesioni. 

2. Sicurezza dei bambini: non lasciare mai i bambini incustoditi vicino al prodotto. 

3. Utilizzo corretto: non salire sul prodotto né appoggiarsi ai cassetti o al piano di lavoro. 

4. Dispositivi di protezione: indossare occhiali di sicurezza quando si rimuovono o si 

riposizionano i vetrini. Un utensile non controllato correttamente può scivolare e causare 

lesioni. 

5. Nessuna modifica: non modificare il prodotto. L'uso di accessori o componenti non 

consigliati nel presente manuale può comportare il rischio di lesioni. 

6. Precauzioni per l'apertura: non aprire mai più cassetti contemporaneamente, ciò 

potrebbe destabilizzare il prodotto e provocarne il ribaltamento, con il rischio di 

danneggiare i mobili o causare lesioni. 

7. Fissaggio e stabilità: per garantire la tua sicurezza, fissa saldamente il prodotto alla 

parete. Un'installazione non corretta può causare ribaltamenti pericolosi e lesioni gravi. 

 

2. Presentazione 

2.1. Composizione 

 

 

Armadio a 1 anta X1 Mobile alto X3 

2 1 



 NIU 72578 V1.0 

SODISE 85 route de Pont Gwin 29510 Briec FRANCE  39 
 

  
Mobile basso con 2 ante X1 Mobile basso con 4 cassetti X1 

 

 

Carrello a 6 cassetti X1 Pannello forato X6 

 

 

Piano di lavoro in legno X1 Connettore X4 

 

 

2.2. Accessori inclusi 

 1 2 3 4 5 6 7 

 
Armadio 
a 1 anta 

Mobile 
alto 

Mobile 
basso con 2 

ante 

Mobile 
basso con 
4 cassetti 

Carrello a 
6 cassetti 

Connettore / 
pc 

Piano 
di 

lavoro 

Dado 
esagonale M6 

 4 4 4 4 / / / 

Chiave  2 2 2 2 2 / / 

Bullone a testa 
piatta M6x12 

 4 4 8 8 / 8 / 

Piedini di 
livellamento 

 4 / 4 4 / / / 

Tavoletta  3 / 1 / / / / 

Ruote  / / / / 4 / / 

Bullone 
flangiato 
M8x20 

 / / / / 16 / / 

Vite a testa 
tonda M8 x 16 

 / / / / 4 / / 

 

 

 

 

3 4 

5 

7 8 

6 



 NIU 72578 V1.0 

SODISE 85 route de Pont Gwin 29510 Briec FRANCE  40 
 

2.3. Dettagli del componente 

 

2.3.1. Armadio a 1 anta 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

2.3.2. Mobile alto 

 

 

 

 

 

 

2.3.3. Mobile basso con 2 ante 

 

 

 

 

 

 

 

 

 

 

 

 

NO. Descrizione Q 

1 Corpo del mobile 1 

2 Porta 1 

3 Mensola 3 

4 Piedini in nylon regolabili (M10) 4 

NO. Descrizione Q 

1 Corpo del mobile alto 1 

2 Porta 1 

NO. Descrizione Q 

1 Corpo dell'armadio a due ante 1 

2 Porta sinistra 1 

3 Mensola 1 

4 Porta destra 1 

5 Piedini in nylon regolabili (M10) 4 



 NIU 72578 V1.0 

SODISE 85 route de Pont Gwin 29510 Briec FRANCE  41 
 

2.3.4. Mobile basso con 4 cassetti 

 

 

 

 

 

 

 

 

 

 

 

2.3.5. Carrello a 6 cassetti 

 

 

 

 

 

 

 

 

 

 

 
 

2.4. Carichi massimi per modulo 

 

Mobilia Mobile alto 1 

anta 

Mobiletto 

da 

parete 

Mobile basso 

con 2 ante 

Mobile 

basso con 4 

cassetti 

Carrello a 

6 cassetti 

Piano di 

lavoro 

Mensola 60 chili / 65 chili / / / 

Cassetto / / / 40x4 Kg 35x6 Kg / 

Base 100 chili 25 Kg 65 chili / / / 

Sopra 30 Kg / 100 chili 100 chili 35 Kg 350 chili 

Totale 310 Kg 25 Kg 230 Kg 260 Kg 245 Kg 350 chili 

 

 

 

NO. Descrizione Q 

1 Corpo del mobiletto a quattro cassetti 1 

2 
Cassetto piccolo (577 x 410 x 74,5 
mm) 

1 

3 
Cassetto medio (577 x 410 x 153,5 
mm) 

1 

4 
Cassetto grande (577 x 410 x 232,5 
mm) 

2 

5 Piedini in nylon regolabili (M10) 4 

NO. Descrizione Q 

1 Corpo della cameriera 1 

2 Manico in nylon 2 

3 Vite a testa tonda M8 x 16 mm 4 

4 Cassetto piccolo (577 x 410 x 74,5 mm) 4 

5 
Cassetto centrale (577 x 410 x 153,5 
mm) 

2 

6 Ruota universale 4 x 1,25'' senza freno 2 

7 Ruota universale 4 x 1,25'' con freno 2 

8 Bullone flangiato M8 x 20 mm 16 



 NIU 72578 V1.0 

SODISE 85 route de Pont Gwin 29510 Briec FRANCE  42 
 

3. Facilità 

3.1. Disimballaggio 

1. Posizionare l'imballaggio su una superficie piana e protetta. 

2. Rimuovere tutto il cartone, i rinforzi a nido d'ape, la schiuma protettiva e i sacchetti di 

plastica. 

3. Separare e riciclare tutti i materiali di imballaggio. 

4. Assicuratevi che tutti i pezzi siano presenti e preparate gli strumenti necessari per il 

montaggio. 

• Chiave 

• Livello 

• Rilevatore di montanti 

• Nastro di misurazione 

• Piazza 

• Cacciavite a croce da 6 mm 

• Cacciavite a testa piatta da 5 mm 

• Trapano 

 

3.2. Installazione dei piedini (moduli 1 – 3 – 4) 

 

Accessori richiesti: piedini di livellamento – 4 x 3 pezzi 

• Posizionare il mobile sullo schienale o su una superficie piana e stabile. 

• Fissare i piedini di livellamento regolabili ai moduli interessati seguendo le posizioni 

indicate. 

 

  
 

3.3. Installazione dei ripiani (moduli 1 – 3) 

• Stabilisci la posizione desiderata, quindi inserisci con attenzione ogni ripiano negli appositi 

alloggiamenti. 

• Prima dell'uso, assicurarsi che tutti i ripiani siano stabili. 

 



 NIU 72578 V1.0 

SODISE 85 route de Pont Gwin 29510 Briec FRANCE  43 
 

3.4. Montaggio del carrello (modulo 5) 

 

Accessori richiesti: 

Ruote – 4 pezzi 

Bullone flangiato M8 x 20 mm – 16 pezzi 

Vite a testa tonda M8x16 mm – 4 pz. 

 

3.4.1. Montaggio delle rotelle 

• Chiudere a chiave tutti i cassetti dell'armadietto. 

• Girare la cameriera appoggiandola delicatamente a testa in giù. Utilizzare 

materiale d'imballaggio per proteggere la finitura. 

• Ruote anteriori: montare le due ruote girevoli con freni sulla parte anteriore 

del carrello utilizzando quattro bulloni M8x20 mm per ruota. 

• Ruote posteriori: montare le due ruote fisse sul retro del carrello utilizzando 

quattro bulloni M8x20mm per ruota. 

• Serrare saldamente tutti i bulloni utilizzando una chiave inglese. 

• Rimettere con cautela la cameriera in posizione verticale. 

3.4.2. Montaggio delle maniglie 

Fissare la maniglia in nylon utilizzando quattro viti a testa tonda M8 x 16 mm 

 

 

 

 

 

 

 

3.5. Collegamento dei moduli 1 – 4 

 

Accessori richiesti: 

Viti a testa piatta M6 x 12mm – 4 pz. 

Dado esagonale M6 – 4 pezzi 

• Aprire le porte e rimuovere i cassetti 

• Avvicinare l'armadio e la base a 4 cassetti in modo che siano 

correttamente allineati. 

• Fissare insieme gli elementi inserendo quattro bulloni a testa 

piatta M6 x 12 mm nei fori predisposti all'interno. 

• Fissare il tutto avvitando quattro dadi flangiati esagonali M6 

utilizzando un cacciavite a croce e una chiave inglese. 

 



 NIU 72578 V1.0 

SODISE 85 route de Pont Gwin 29510 Briec FRANCE  44 
 

3.6. Installazione del piano di lavoro (7) sui moduli 2 – 4 

 

Accessori richiesti: Viti a testa piatta M6 x 12 mm – 8 pezzi 

• Aprire le ante o rimuovere i cassetti per assicurarsi di avere abbastanza spazio per installare il piano 

di lavoro. 

• Posizionare con cura il piano di lavoro in legno sul mobile. 

• Utilizzare un trapano/avvitatore a batteria per fissare il piano di lavoro alle unità base con le quattro 

viti fornite in ogni kit di unità base. 

 

 

 

 

 

 

 

 

 

3.7. Montaggio del pannello forato (6) e dei pensili (2) 

 

3.7.1. Fissaggio dei montanti (8) allo schienale del mobile 

 

Accessori richiesti: Viti a testa piatta M6 x 12 mm – 12 pz. 

• Allineare i fori e fissare i montanti sul retro di ciascun mobile utilizzando viti a testa piatta M6 x 12 

mm. 

• Alcune combinazioni potrebbero non utilizzare tutte le viti. Conservare le viti in più per eventuali 

sostituzioni future. 

 

 

 

 

 

 

 

 

 



 NIU 72578 V1.0 

SODISE 85 route de Pont Gwin 29510 Briec FRANCE  45 
 

3.7.2. Fissaggio di pannelli forati e pensili 

 

Accessori richiesti: Viti a testa piatta M6 x 12 mm – 4 pezzi 

• Fissare ogni pannello forato, unità a parete e ripiano superiore ai montanti utilizzando quattro viti a 

testa piatta M6 x 12 mm per ogni unità. 

 

 

 

 

 

 

 

 

 

 

 

3.7.3. Fissaggio dei pensili insieme 

 

Accessori richiesti: 

Viti a testa piatta M6 x 12mm – 4 pz. 

Dado esagonale M6 – 4 pezzi 

• Aprire le ante dei pensili. 

• dadi e viti M6 x 12 mm. 

 

 

• Stringere tutte le viti per fissare il mobile e assicurarsi che sia a livello. 

L'installazione degli arredi da garage è ora completata. 

 

 

 

 

 

 

 



 NIU 72578 V1.0 

SODISE 85 route de Pont Gwin 29510 Briec FRANCE  46 
 

4. Utilizzo 

4.1. Rimozione del cassetto 

• Estrarre il cassetto quasi completamente. 

• Spingere verso l'alto la leva di sblocco nera da un lato, mentre si tira verso il basso la leva di sblocco 

nera dall'altro lato. 

• Tenendo le leve nelle posizioni indicate di seguito, tirare il cassetto verso l'esterno finché non si libera 

dalla guida. 

Spingere verso l'alto da un lato 

 

Spingere verso il basso dall'altro lato 

 

4.2. Sostituzione del cassetto 

• Rimuovere le guide dei cassetti dal mobile. 

• Inserire le staffe su ciascun lato del cassetto nelle fessure delle guide, assicurandosi di posizionarle 

correttamente. 

• Una volta inseriti, chiudere completamente il cassetto per posizionare correttamente i vetrini. 

5. Manutenzione – Assistenza 

• Lubrificare le guide due volte all'anno utilizzando un lubrificante di qualità. Questa operazione è 

particolarmente consigliata quando la temperatura scende, poiché può provocare l'indurimento dei 

cuscinetti. 

• Pulire regolarmente i frontali dei cassetti, le ante, le maniglie e le altre superfici con acqua e sapone 

neutro. 

• Per motivi di sicurezza, utilizzare un prodotto detergente non infiammabile. Grassi e oli possono essere 

rimossi con la maggior parte dei prodotti per la pulizia più comuni. 

6. Garanzia e conformità del prodotto 

La garanzia non può essere concessa nei seguenti casi : 

 

L'uso anomalo, il funzionamento non corretto, la modifica non autorizzata, il trasporto, la movimentazione o 

la manutenzione difettosi, l'uso di pezzi o accessori non originali, il lavoro eseguito da personale non 

autorizzato, la mancanza di protezioni o dispositivi di sicurezza per l'operatore, il mancato rispetto delle 

istruzioni sopra menzionate escludono la vostra macchina dalla nostra garanzia, la merce viaggia sotto la 

responsabilità dell'acquirente al quale spetta esercitare ogni eventuale ricorso nei confronti del trasportatore 

nelle forme e nei termini di legge. Per qualsiasi richiesta di garanzia fare riferimento alle nostre Condizioni 

Generali di Vendita. 

 

Tutela ambientale: 

 

Il tuo elettrodomestico contiene molti materiali riciclabili. 

Vi ricordiamo che gli apparecchi usati non devono essere smaltiti insieme ad altri rifiuti. I prodotti elettrici non 

devono essere smaltiti insieme ai rifiuti domestici. Vi preghiamo di riciclarli negli appositi punti di raccolta. Per 

consigli sul riciclaggio, contattare l'autorità locale o il rivenditore. 



 NIU 72578 V1.0 

SODISE 85 route de Pont Gwin 29510 Briec FRANCE  47 
 

NL 

 

1. Veiligheidsinstructies 

Controleer bij het openen van de dozen zorgvuldig de inhoud om er zeker van te zijn dat er 

geen schade is. Als er een probleem is of als er onderdelen beschadigd zijn of ontbreken, 

neem dan contact op met uw leverancier. 

 

Lees voor gebruik de instructies zorgvuldig door en bewaar ze voor toekomstig gebruik. 

1. Hanteren en installeren: verplaats, monteer en installeer het product met minimaal twee 

personen om elk risico op letsel te voorkomen. 

2. Veiligheid voor kinderen: Laat kinderen nooit zonder toezicht in de buurt van het product 

achter. 

3. Correct gebruik: Ga niet op het product staan en leun niet op de laden of het werkblad. 

4. Beschermingsmiddelen: Draag een veiligheidsbril wanneer u objectglaasjes verwijdert 

of verplaatst. Gereedschap dat niet goed wordt vastgehouden, kan wegglijden en letsel 

veroorzaken. 

5. Geen wijzigingen: Wijzig het product niet. Het gebruik van accessoires of hulpstukken die 

niet in deze handleiding worden aanbevolen, kan leiden tot letsel. 

6. Voorzorgsmaatregel bij het openen: open nooit meerdere lades tegelijk, want dit kan het 

product uit balans brengen en ervoor zorgen dat het omvalt. Hierdoor kan het meubel 

beschadigd raken of kunnen er verwondingen ontstaan. 

7. Bevestiging en stabiliteit: Om uw veiligheid te garanderen, bevestigt u het product stevig 

aan de muur. Onjuiste installatie kan leiden tot gevaarlijk kantelen en ernstig letsel. 

2. Presentatie 

2.1. Samenstelling 

 

 

1 deurs kledingkast X1 Hoge kast X3 

2 
1 



 NIU 72578 V1.0 

SODISE 85 route de Pont Gwin 29510 Briec FRANCE  48 
 

  
Lage kast met 2 deuren X1 Lage kast met 4 lades X1 

 

 

6 laden trolley X1 Geperforeerd paneel X6 

 

 

Houten werkblad X1 Verbindingsstuk X4 

 

 

2.2. Inclusief accessoires 

 1 2 3 4 5 6 7 

 
1 deurs 

kledingka
st 

Hoge 
kast 

Lage kast 
met 2 

deuren 

Lage kast 
met 4 
lades 

6 laden 
trolley 

Aansluiting / 
pc 

Werkpl
an 

M6 
zeskantmoer 

 4 4 4 4 / / / 

Sleutel  2 2 2 2 2 / / 

Platte kopbout 
M6x12 

 4 4 8 8 / 8 / 

Stelvoeten  4 / 4 4 / / / 

Tablet  3 / 1 / / / / 

Wielen  / / / / 4 / / 

M8x20 
flensbout 

 / / / / 16 / / 

Ronde 
kopschroef M8 

x 16 
 / / / / 4 / / 

 

 

 

3 4 

5 

7 8 

6 



 NIU 72578 V1.0 

SODISE 85 route de Pont Gwin 29510 Briec FRANCE  49 
 

2.3. Componentdetails 

 

2.3.1. 1 deurs kledingkast 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

2.3.2. Hoge kast 

 

 

 

 

 

2.3.3. Lage kast met 2 deuren 

 

 

 

 

 

 

 

 

 

 

 

 

Nee. Beschrijving Q 

1 Kastlichaam 1 

2 Deur 1 

3 Plank 3 

4 Verstelbare nylon voetjes (M10) 4 

Nee. Beschrijving Q 

1 Lichaam van de hoge kast 1 

2 Deur 1 

Nee. Beschrijving Q 

1 Kast met twee deuren 1 

2 Linker deur 1 

3 Plank 1 

4 Rechter deur 1 

5 Verstelbare nylon voetjes (M10) 4 



 NIU 72578 V1.0 

SODISE 85 route de Pont Gwin 29510 Briec FRANCE  50 
 

2.3.4. Lage kast met 4 lades 

 

 

 

 

 

 

 

 

 

 

 

2.3.5. 6 laden trolley 

 

 

 

 

 

 

 

 

 

 

 

 

2.4. Maximale belasting per module 

 

Meubilair Hoge kast 1 

deur 

Wandkast Lage kast 

met 2 deuren 

Lage kast 

met 4 lades 

6 laden 

trolley 

Werkplan 

Plank 60kg / 65kg / / / 

Lade / / / 40x4 kg 35x6 kg / 

Baseren 100kg 25 kg 65kg / / / 

Boven 30 kg / 100kg 100kg 35 kg 350kg 

Totaal 310 kg 25 kg 230 kg 260 kg 245 kg 350kg 

 

 

 

Nee. Beschrijving Q 

1 Lichaam van de kast met vier laden 1 

2 Kleine lade (577 x 410 x 74,5 mm) 1 

3 
Middelgrote lade (577 x 410 x 153,5 
mm) 

1 

4 Grote lade (577 x 410 x 232,5 mm) 2 

5 Verstelbare nylon voetjes (M10) 4 

Nee. Beschrijving Q 

1 Lichaam van de meid 1 

2 Nylon handvat 2 

3 M8 x 16mm ronde kopschroef 4 

4 Kleine lade (577 x 410 x 74,5 mm) 4 

5 Middelste lade (577 x 410 x 153,5 mm) 2 

6 Universeel wiel 4 x 1,25'' zonder rem 2 

7 4 x 1,25'' universeel wiel met rem 2 

8 M8 x 20mm flensbout 16 



 NIU 72578 V1.0 

SODISE 85 route de Pont Gwin 29510 Briec FRANCE  51 
 

3. Faciliteit 

3.1. Uitpakken 

1. Leg de verpakking op een vlakke, beschermde ondergrond. 

2. Verwijder alle karton, honingraatverstevigingen, beschermend schuim en plastic zakken. 

3. Sorteer en recycle alle verpakkingsmaterialen. 

4. Controleer of alle onderdelen aanwezig zijn en leg het benodigde gereedschap voor de 

montage klaar. 

• Sleutel 

• Niveau 

• Stud-detector 

• Meetlint 

• Vierkant 

• 6 mm kruiskopschroevendraaier 

• 5 mm platte schroevendraaier 

• Oefening 

 

3.2. Installatie van de voeten (modules 1 – 3 – 4) 

 

Benodigde accessoires: stelvoeten – 4 x 3 stuks 

• Plaats het meubelstuk op zijn achterkant of op een vlakke, stabiele ondergrond. 

• Bevestig de verstelbare stelvoetjes aan de betreffende modules volgens de aangegeven 

locaties. 

 

  
 

3.3. Planken monteren (modules 1 – 3) 

• Bepaal de gewenste locaties en plaats vervolgens voorzichtig elke plank in de daarvoor 

bestemde sleuven. 

• Zorg ervoor dat alle planken stabiel staan voordat u ze gebruikt. 

 



 NIU 72578 V1.0 

SODISE 85 route de Pont Gwin 29510 Briec FRANCE  52 
 

3.4. Montage van de trolley (module 5) 

 

Benodigde accessoires: 

Wielen – 4 stuks 

M8 x 20mm flensbout – 16 stuks 

Ronde kopschroef M8x16 mm – 4 stuks 

 

3.4.1. Monteren van de wielen 

• Sluit alle laden in de kast af. 

• Draai het dienstmeisje om door het voorzichtig ondersteboven te leggen. 

Gebruik verpakkingsmateriaal om de afwerking te beschermen. 

• Voorwielen: Monteer de twee zwenkwielen met rem aan de voorzijde van de 

trolley met vier bouten M8x20 mm per wiel. 

• Achterwielen: monteer de twee vaste wielen aan de achterkant van de trolley 

met vier M8x20mm-bouten per wiel. 

• Draai alle bouten stevig vast met een sleutel. 

• Zet het dienstmeisje voorzichtig weer rechtop. 

 

3.4.2. Montage van de handgrepen 

Bevestig de nylon handgreep met vier M8 x 16 mm ronde kopschroeven 

 

 

 

 

 

 

 

3.5. Modules 1 – 4 verbinden 

 

Benodigde accessoires: 

Platkopschroeven M6 x 12mm – 4 stuks 

M6 Zeskantmoer – 4 stuks 

• Open de deuren en verwijder de laden 

• Plaats de kledingkast en de basiseenheid met 4 laden dichter bij 

elkaar, zodat ze goed op één lijn liggen. 

• Bevestig de elementen aan elkaar door vier M6 x 12 mm 

platkopbouten in de daarvoor bestemde gaten aan de binnenkant 

te steken. 

• Zet alles vast door de vier M6 zeskantflensmoeren vast te draaien 

met behulp van een kruiskopschroevendraaier en een sleutel. 



 NIU 72578 V1.0 

SODISE 85 route de Pont Gwin 29510 Briec FRANCE  53 
 

3.6. Montage van het werkblad (7) op modules 2 – 4 

 

Benodigde accessoires: M6 x 12mm platkopschroeven – 8 stuks 

• Open de deuren of verwijder de laden om er zeker van te zijn dat u voldoende ruimte hebt om het 

werkblad te installeren. 

• Plaats het houten werkblad voorzichtig op het meubel. 

• Bevestig het werkblad met een accuboormachine/schroevendraaier aan de onderkasten met de vier 

schroeven die bij elke onderkastset zijn meegeleverd. 

 

 

 

 

 

 

 

 

 

3.7. Montage van het geperforeerde paneel (6) en de wandelementen (2) 

 

3.7.1. Bevestiging van de staanders (8) aan de achterkant van het meubel 

 

Benodigde accessoires: M6 x 12mm platkopschroeven – 12 stuks 

• Lijn de gaten uit en bevestig de staanders aan de achterkant van elke kast met M6 x 12 mm 

platkopschroeven. 

• Bij sommige combinaties worden niet alle schroeven gebruikt. Bewaar de extra schroeven voor 

toekomstig gebruik. 

 

 

 

 

 

 

 

 

 



 NIU 72578 V1.0 

SODISE 85 route de Pont Gwin 29510 Briec FRANCE  54 
 

3.7.2. Bevestigen van geperforeerde panelen en wandelementen 

 

Benodigde accessoires: M6 x 12mm platkopschroeven – 4 stuks 

• Bevestig elk gaatjesbord, elke wandkast en de bovenste plank aan de stijlen met vier M6 x 12 mm 

platkopschroeven per kast. 

 

 

 

 

 

 

 

 

 

 

 

3.7.3. Wandkasten aan elkaar bevestigen 

 

Benodigde accessoires: 

Platkopschroeven M6 x 12mm – 4 stuks 

M6 Zeskantmoer – 4 stuks 

• Open de deuren van de bovenkasten. 

• Verbind ze met elkaar met behulp van de M6 x 12 

mm moeren en schroeven. 

 

 

• Draai alle schroeven vast om het meubel vast te zetten en zorg ervoor dat het 

waterpas staat. De installatie van het garagemeubilair is nu voltooid. 

 

 

 

 

 

 

 



 NIU 72578 V1.0 

SODISE 85 route de Pont Gwin 29510 Briec FRANCE  55 
 

4. Gebruik 

4.1. De lade verwijderen 

• Trek de lade eruit totdat deze er bijna helemaal uit is. 

• Duw de zwarte ontgrendelingshendel aan de ene kant omhoog, terwijl u de zwarte 

ontgrendelingshendel aan de andere kant omlaag trekt. 

• Terwijl u de hendels in de hieronder afgebeelde posities houdt, trekt u de lade naar buiten totdat 

deze loskomt van de geleider. 

Duw aan één kant omhoog 

 

Duw naar beneden aan de andere kant 

 

4.2. De lade vervangen 

•  Verwijder de ladegeleiders uit de kast. 

• Plaats de beugels aan beide zijden van de lade in de sleuven in de geleiders en zorg ervoor dat ze 

op de juiste plaats zitten. 

• Sluit de lade volledig nadat u deze hebt geplaatst, zodat de geleiders in de juiste positie komen. 

5. Onderhoud – Service 

• Smeer de geleiders twee keer per jaar met een kwalitatief goed smeermiddel. Deze handeling is 

vooral aan te raden wanneer de temperatuur daalt, omdat de lagers dan kunnen uitharden. 

• Maak ladefronten, deuren, handgrepen en andere oppervlakken regelmatig schoon met milde zeep 

en water. 

• Gebruik om veiligheidsredenen een niet-ontvlambaar schoonmaakmiddel. Vetten en oliën kunnen 

worden verwijderd met de meeste gangbare schoonmaakmiddelen. 

6. Productgarantie en conformiteit 

De garantie kan niet worden verleend in de volgende gevallen : 

 

 Abnormaal gebruik, verkeerde bediening, ongeoorloofde wijziging, gebrekkig transport, behandeling of 

onderhoud, gebruik van niet-originele onderdelen of accessoires, werkzaamheden uitgevoerd door 

onbevoegd personeel, gebrek aan bescherming of beveiliging van de bediener, het niet naleven van de 

bovengenoemde instructies sluiten uw apparaat uit van onze garantie. De goederen reizen onder 

verantwoordelijkheid van de koper, die verantwoordelijk is voor het uitoefenen van enig verhaal tegen de 

vervoerder binnen de wettelijke vormen en termijnen. Voor eventuele garantieaanvragen verwijzen wij u naar 

onze Algemene Verkoopvoorwaarden. 

 

Milieubescherming: 

 

Uw apparaat bevat veel recyclebare materialen. 

Wij herinneren u eraan dat gebruikte apparaten niet met ander afval gemengd mogen worden. Elektrische 

producten mogen niet met het huishoudelijk afval worden weggegooid. Lever ze in bij de daarvoor bestemde 

inzamelpunten. Neem contact op met uw plaatselijke overheid of verkoper voor advies over recycling. 



 NIU 72578 V1.0 

SODISE 85 Route de Pont Gwin 29510 Briec FRANCE  56 
 

1. Instrukcje bezpieczeństwa 

Otwierając pudełka, należy uważnie sprawdzić ich zawartość, aby upewnić się, że nie jest 

uszkodzona. W razie wystąpienia problemu lub jeżeli jakaś część okaże się uszkodzona lub 

jej brakuje, należy skontaktować się z dostawcą. 

 

Przed użyciem przeczytaj uważnie niniejszą instrukcję i zachowaj ją na przyszłość. 

1. Obsługa i instalacja: przy przenoszeniu, montażu i instalacji produktu muszą brać udział 

co najmniej dwie osoby, aby uniknąć ryzyka obrażeń. 

2. Bezpieczeństwo dzieci: Nigdy nie pozostawiaj dzieci bez opieki w pobliżu produktu. 

3. Prawidłowe użytkowanie: Nie należy stawać na produkcie ani opierać się o szuflady lub 

blat roboczy. 

4. Sprzęt ochronny: Podczas wyjmowania lub zmiany położenia szkiełek należy nosić 

okulary ochronne. Narzędzie, które nie jest odpowiednio kontrolowane, może się 

wyślizgnąć i spowodować obrażenia. 

5. Brak modyfikacji: Nie modyfikuj produktu. Stosowanie akcesoriów i elementów 

mocujących niezalecanych w niniejszej instrukcji może wiązać się z ryzykiem obrażeń. 

6. Środki ostrożności przy otwieraniu: nigdy nie otwieraj kilku szuflad jednocześnie, może 

to spowodować utratę stabilności produktu i jego przewrócenie, a w rezultacie uszkodzenie 

mebla lub obrażenia. 

7. Mocowanie i stabilność: Aby zapewnić bezpieczeństwo, należy solidnie przymocować 

produkt do ściany. Nieprawidłowy montaż może spowodować niebezpieczne przewrócenie 

się i poważne obrażenia. 

2. Prezentacja 

2.1. Kompozycja 

 

 

Szafa 1-drzwiowa X1 Wysoka szafka X3 

PL 

2 1 



 NIU 72578 V1.0 

SODISE 85 Route de Pont Gwin 29510 Briec FRANCE  57 
 

  
Niska szafka z 2 drzwiami X1 Niska szafka z 4 szufladami X1 

 

 

Wózek 6 szuflad X1 Panel perforowany X6 

 

 

Blat drewniany X1 Złącze X4 

 

2.2. Akcesoria w zestawie 

 1 2 3 4 5 6 7 

 
Szafa 1-
drzwiowa 

Wysoka 
szafka 

Niska szafka 
z 2 drzwiami 

Niska 
szafka z 4 
szufladami 

Wózek 6 
szuflad 

Złącze / szt. 
Plan 
pracy 

Nakrętka 
sześciokątna 

M6 

 4 4 4 4 / / / 

Klawisz  2 2 2 2 2 / / 

Śruba z łbem 
płaskim 
M6x12 

 4 4 8 8 / 8 / 

Nóżki 
poziomujące 

 4 / 4 4 / / / 

Tabletka  3 / 1 / / / / 

Kółka  / / / / 4 / / 

Śruba 
kołnierzowa 

M8x20 
 / / / / 16 / / 

Śruba z łbem 
okrągłym M8 x 

16 
 / / / / 4 / / 

 

3 4 

5 

7 8 

6 



 NIU 72578 V1.0 

SODISE 85 Route de Pont Gwin 29510 Briec FRANCE  58 
 

2.3. Szczegóły komponentów 

 

2.3.1. Szafa 1-drzwiowa 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

2.3.2. Wysoka szafka 

 

 

 

 

 

 

2.3.3. Niska szafka z 2 drzwiami 

 

 

 

 

 

 

 

 

 

 

 

NIE. Opis Q 

1 Korpus szafki 1 

2 Drzwi 1 

3 Półka 3 

4 
Regulowane nylonowe nóżki 
(M10) 

4 

NIE. Opis Q 

1 Korpus szafki wysokiej 1 

2 Drzwi 1 

NIE. Opis Q 

1 Korpus szafki dwudrzwiowej 1 

2 Drzwi lewe 1 

3 Półka 1 

4 Prawe drzwi 1 

5 
Regulowane nylonowe nóżki 
(M10) 

4 



 NIU 72578 V1.0 

SODISE 85 Route de Pont Gwin 29510 Briec FRANCE  59 
 

2.3.4. Niska szafka z 4 szufladami 

 

 

 

 

 

 

 

 

 

 

 

 

2.3.5. Wózek 6 szuflad 

 

 

 

 

 

 

 

 

 

 

 

 

2.4. Maksymalne obciążenia na moduł 

 

Meble Wysoka 

szafka 1 

drzwi 

Szafka 

ścienna 

Niska szafka 

z 2 drzwiami 

Niska 

szafka z 4 

szufladami 

Wózek 6 

szuflad 

Plan pracy 

Półka 60kg / 65kg / / / 

Szuflada / / / 40 x 4 kg 35 x 6 kg / 

Opierać 100kg 25 kg 65kg / / / 

Powyżej 30 kg / 100kg 100kg 35 kg 350kg 

Całkowity 310 kg 25 kg 230 kg 260 kg 245 kg 350kg 

 

NIE. Opis Q 

1 Korpus szafki czteroszufladowej 1 

2 Mała szuflada (577 x 410 x 74,5 mm) 1 

3 
Średnia szuflada (577 x 410 x 153,5 
mm) 

1 

4 Duża szuflada (577 x 410 x 232,5 mm) 2 

5 Regulowane nylonowe nóżki (M10) 4 

NIE. Opis Q 

1 Ciało pokojówki 1 

2 Uchwyt nylonowy 2 

3 Śruba z łbem okrągłym M8 x 16 mm 4 

4 Mała szuflada (577 x 410 x 74,5 mm) 4 

5 
Środkowa szuflada (577 x 410 x 153,5 
mm) 

2 

6 Koło uniwersalne 4 x 1,25'' bez hamulca 2 

7 4 x 1,25'' koło uniwersalne z hamulcem 2 

8 Śruba kołnierzowa M8 x 20 mm 16 



 NIU 72578 V1.0 

SODISE 85 Route de Pont Gwin 29510 Briec FRANCE  60 
 

3. Obiekt 

3.1. Rozpakowywanie 

1. Opakowanie należy umieścić na płaskiej, zabezpieczonej powierzchni. 

2. Usuń całą tekturę, wzmocnienia w kształcie plastra miodu, piankę ochronną i plastikowe 

torby. 

3. Posortuj i poddaj recyklingowi wszystkie materiały opakowaniowe. 

4. Sprawdź, czy wszystkie części są obecne i przygotuj narzędzia potrzebne do montażu. 

• Klawisz 

• Poziom 

• Detektor kołków 

• Taśma miernicza 

• Kwadrat 

• Śrubokręt krzyżakowy 6 mm 

• Śrubokręt płaski 5 mm 

• Wiertarka 

 

3.2. Montaż nóżek (moduły 1 – 3 – 4) 

 

Wymagane akcesoria: nóżki poziomujące – 4 x 3 szt. 

• Mebel należy ustawić na oparciu lub na płaskiej, stabilnej powierzchni. 

• Zamontuj regulowane nóżki poziomujące do odpowiednich modułów, zgodnie ze 

wskazanymi miejscami. 

 

  
 

3.3. Montaż półek (moduły 1-3) 

• Określ pożądane lokalizacje, a następnie ostrożnie wsuń każdą półkę w przeznaczone do 

tego celu otwory. 

• Przed użyciem należy upewnić się, że wszystkie półki są stabilne. 

 



 NIU 72578 V1.0 

SODISE 85 Route de Pont Gwin 29510 Briec FRANCE  61 
 

3.4. Montaż wózka (moduł 5) 

 

Wymagane akcesoria: 

Kółka – 4 szt. 

Śruba kołnierzowa M8 x 20 mm – 16 szt. 

Śruba z łbem okrągłym M8x16 mm – 4 szt. 

 

3.4.1. Montaż kółek 

• Zamknij wszystkie szuflady w szafce. 

• Odwróć pokojówkę, kładąc ją delikatnie do góry nogami. W celu 

zabezpieczenia wykończenia należy zastosować materiał opakowaniowy. 

• Kółka przednie: Zamontuj dwa kółka obrotowe z hamulcami z przodu wózka 

za pomocą czterech śrub M8x20 mm na każde kółko. 

• Kółka tylne: Zamontuj dwa stałe kółka z tyłu wózka za pomocą czterech śrub 

M8x20mm na każde kółko. 

• Dokręć wszystkie śruby mocno za pomocą klucza. 

• Ostrożnie postaw służącą w pozycji pionowej. 

 

3.4.2. Montaż uchwytów 

Zabezpiecz uchwyt nylonowy za pomocą czterech śrub z łbem okrągłym M8 x 16 mm. 

 

 

 

 

 

 

 

3.5. Łączenie modułów 1 – 4 

 

Wymagane akcesoria: 

Śruby z łbem płaskim M6 x 12mm – 4 szt. 

Nakrętka sześciokątna M6 – 4 szt. 

• Otwórz drzwi i wyjmij szuflady 

• Przesuń szafę i dolną szafkę z 4 szufladami bliżej siebie, aby 

zapewnić ich prawidłowe wyrównanie. 

• Zabezpiecz elementy, wkładając cztery śruby z łbem płaskim M6 

x 12 mm do otworów znajdujących się wewnątrz. 

• Zabezpiecz wszystko przykręcając cztery nakrętki sześciokątne 

M6 za pomocą śrubokręta krzyżakowego i klucza. 

 



 NIU 72578 V1.0 

SODISE 85 Route de Pont Gwin 29510 Briec FRANCE  62 
 

3.6. Montaż blatu roboczego (7) na modułach 2 – 4 

 

Wymagane akcesoria: Śruby z łbem płaskim M6 x 12 mm – 8 szt. 

• Otwórz drzwi lub wyjmij szuflady, aby upewnić się, że masz wystarczająco dużo miejsca na montaż 

blatu. 

• Ostrożnie umieść drewniany blat na meblach. 

• Za pomocą wiertarko-wkrętarki akumulatorowej przymocuj blat roboczy do szafek dolnych za 

pomocą czterech śrub dołączonych do każdego zestawu szafek dolnych. 

 

 

 

 

 

 

 

 

 

3.7. Montaż panelu perforowanego (6) i elementów ściennych (2) 

 

3.7.1. Mocowanie słupków (8) do tylnej części mebla 

 

Wymagane akcesoria: Śruby z łbem płaskim M6 x 12 mm – 12 szt. 

• Wyrównaj otwory i przymocuj słupki do tylnej części każdej szafki za pomocą śrub z łbem płaskim 

M6 x 12 mm. 

• Niektóre kombinacje mogą nie wykorzystywać wszystkich śrub. Zachowaj dodatkowe śruby na 

przyszłość, aby móc je wymienić. 

 

 

 

 

 

 

 

 

 



 NIU 72578 V1.0 

SODISE 85 Route de Pont Gwin 29510 Briec FRANCE  63 
 

3.7.2. Mocowanie paneli perforowanych i elementów ściennych 

 

Wymagane akcesoria: Śruby z łbem płaskim M6 x 12 mm – 4 szt. 

• Przymocuj każdą płytę perforowaną, szafkę ścienną i górną półkę do słupków za pomocą czterech 

śrub z łbem płaskim M6 x 12 mm na każdą szafkę. 

 

 

 

 

 

 

 

 

 

 

3.7.3. Łączenie ze sobą elementów 

ściennych 

 

Wymagane akcesoria: 

Śruby z łbem płaskim M6 x 12mm – 4 szt. 

Nakrętka sześciokątna M6 – 4 szt. 

• Otwórz drzwi szafek ściennych. 

• nakrętek i śrub M6 x 12 mm. 

 

 

• Dokręć wszystkie śruby, aby zabezpieczyć mebel i upewnij się, że jest 

wypoziomowany. Montaż mebli garażowych został ukończony. 

 

 

 

 

 

 

 



 NIU 72578 V1.0 

SODISE 85 Route de Pont Gwin 29510 Briec FRANCE  64 
 

4. Używać 

4.1. Wyjmowanie szuflady 

• Wysuń szufladę tak, aby była niemal całkowicie wysunięta. 

• Podnieś czarną dźwignię zwalniającą po jednej stronie i pociągnij w dół czarną dźwignię zwalniającą po 

drugiej stronie. 

• Przytrzymując dźwignie w pozycjach pokazanych poniżej, wyciągnij szufladę na zewnątrz, aż wysunie 

się z prowadnicy. 

Podnoszenie się na jedną stronę 

 

Naciśnij w dół po drugiej stronie 

 

4.2. Wymiana szuflady 

• Wyjmij prowadnice szuflad z szafki. 

• Włóż wsporniki po obu stronach szuflady w szczeliny w prowadnicach, upewniając się, że są 

prawidłowo ustawione. 

• Po włożeniu zamknij szufladę, aby umieścić slajdy we właściwej pozycji. 

5. Konserwacja – Serwisowanie 

• Smaruj prowadnice dwa razy w roku, używając wysokiej jakości środka smarującego. Operację tę 

zaleca się szczególnie wówczas, gdy temperatura spada, gdyż może to spowodować stwardnienie 

łożysk. 

• Regularnie czyść fronty szuflad, drzwi, uchwyty i inne powierzchnie łagodnym mydłem i wodą. 

• Ze względów bezpieczeństwa należy używać niepalnych środków czyszczących. Smary i oleje 

można usunąć przy użyciu większości powszechnie dostępnych środków czyszczących. 

6. Gwarancja i zgodność produktu 

Gwarancja nie może zostać udzielona w następujących przypadkach : 

 

Nieprawidłowe użytkowanie, nieprawidłowa obsługa, nieautoryzowana modyfikacja, wadliwy transport, 

obsługa lub konserwacja, stosowanie nieoryginalnych części lub akcesoriów, prace wykonywane przez osoby 

nieupoważnione, brak ochrony lub urządzenia zabezpieczającego operatora, nieprzestrzeganie wyżej 

wymienionych instrukcji powoduje wyłączenie maszyny z naszej gwarancji; towary podróżują na 

odpowiedzialność kupującego, który jest odpowiedzialny za skorzystanie z wszelkich środków prawnych 

wobec przewoźnika w formach i terminach przewidzianych prawem. W przypadku pytań dotyczących 

gwarancji zapoznaj się z naszymi Ogólnymi warunkami sprzedaży. 

 

Ochrona środowiska: 

 

Twoje urządzenie zawiera wiele materiałów nadających się do recyklingu. 

Przypominamy, że zużytego sprzętu nie wolno umieszczać w pojemnikach wraz z innymi odpadami. 

Produktów elektrycznych nie należy wyrzucać razem z odpadami domowymi. Prosimy o oddanie ich do 

recyklingu w przeznaczonych do tego punktach zbiórki. Porady dotyczące recyklingu można uzyskać, 

kontaktując się z lokalnym urzędem lub sprzedawcą. 



 NIU 72578 V1.0 

SODISE 85 route de Pont Gwin 29510 Briec FRANCE   65 
 

1. Instruções de segurança 

Ao abrir as caixas, verifique cuidadosamente o conteúdo para garantir que não haja danos. 

Se houver algum problema ou se alguma peça estiver danificada ou faltando, entre em contato 

com seu fornecedor. 

 

Antes de usar, leia atentamente estas instruções e guarde-as para referência futura. 

1. Manuseio e instalação: mova, monte e instale o produto por pelo menos duas pessoas 

para evitar qualquer risco de ferimentos. 

2. Segurança infantil: Nunca deixe crianças sozinhas perto do produto. 

3. Uso adequado: Não fique de pé sobre o produto nem se apoie nas gavetas ou na 

bancada. 

4. Equipamento de proteção: Use óculos de segurança ao remover ou reposicionar 

lâminas. Uma ferramenta que não seja controlada corretamente pode escorregar e causar 

ferimentos. 

5. Sem modificação: Não modifique o produto. O uso de acessórios ou acessórios não 

recomendados neste manual pode resultar em risco de ferimentos. 

6. Precauções na abertura: nunca abra várias gavetas ao mesmo tempo, isso pode 

desestabilizar o produto e fazer com que ele tombe, correndo o risco de danificar o móvel 

ou causar ferimentos. 

7. Fixação e estabilidade: Para garantir sua segurança, fixe o produto com segurança na 

parede. A instalação inadequada pode resultar em tombamento perigoso e ferimentos 

graves. 

 

2. Apresentação 

2.1. Composição 

 

 

Guarda-roupa de 1 porta X1 Armário alto X3 

PT 

2 1 



 NIU 72578 V1.0 

SODISE 85 route de Pont Gwin 29510 Briec FRANCE   66 
 

  
Armário baixo com 2 portas X1 Armário baixo com 4 gavetas X1 

 

 

Carrinho de 6 gavetas X1 Painel perfurado X6 

 

 

Bancada de madeira X1 Conector X4 

 

2.2. Acessórios incluídos 

 1 2 3 4 5 6 7 

 
Guarda-
roupa de 
1 porta 

Armário 
alto 

Armário 
baixo com 2 

portas 

Armário 
baixo com 
4 gavetas 

Carrinho 
de 6 

gavetas 

Conector / 
pc 

Plano 
de 

trabalh
o 

Porca 
sextavada M6 

 4 4 4 4 / / / 

Chave  2 2 2 2 2 / / 

Parafuso de 
cabeça chata 

M6x12 

 4 4 8 8 / 8 / 

Pés 
niveladores 

 4 / 4 4 / / / 

Comprimido  3 / 1 / / / / 

Rodízios  / / / / 4 / / 

Parafuso de 
flange M8x20 

 / / / / 16 / / 

Parafuso de 
cabeça 

redonda M8 x 
16 

 / / / / 4 / / 

 

3 4 

5 

7 8 

6 



 NIU 72578 V1.0 

SODISE 85 route de Pont Gwin 29510 Briec FRANCE   67 
 

2.3. Detalhes do componente 

 

2.3.1. Guarda-roupa de 1 porta 

 

 

 

 

 

 

 

 

 

 

 

 

 
 

 

2.3.2. Armário alto 

 

 

 

 

 

 

2.3.3. Armário baixo com 2 portas 

 

 

 

 

 

 

 

 

 

 

Não. Descrição Pq 

1 Corpo do gabinete 1 

2 Porta 1 

3 Prateleira 3 

4 Pés de nylon ajustáveis (M10) 4 

Não. Descrição Pq 

1 Corpo do armário alto 1 

2 Porta 1 

Não. Descrição Pq 

1 
Corpo do armário de duas 
portas 

1 

2 Porta esquerda 1 

3 Prateleira 1 

4 Porta direita 1 

5 Pés de nylon ajustáveis (M10) 4 



 NIU 72578 V1.0 

SODISE 85 route de Pont Gwin 29510 Briec FRANCE   68 
 

2.3.4. Armário baixo com 4 gavetas 

 

 

 

 

 

 

 

 

 
 

 

 

2.3.5. Carrinho de 6 gavetas 

 

 

 

 

 

 

 

 

 

 

 

 

2.4. Cargas máximas por módulo 

 

Mobília Armário alto 1 

porta 

Armário 

de 

parede 

Armário baixo 

com 2 portas 

Armário 

baixo com 4 

gavetas 

Carrinho 

de 6 

gavetas 

Plano de 

trabalho 

Prateleira 60 kg / 65 kg / / / 

Gaveta / / / 40 x 4 kg 35 x 6 kg / 

Base 100 kg 25 kg 65 kg / / / 

Acima 30 kg / 100 kg 100 kg 35 kg 350 kg 

Total 310 kg 25 kg 230 kg 260 kg 245 kg 350 kg 

 

Não. Descrição Pq 

1 Corpo do armário de quatro gavetas 1 

2 
Gaveta pequena (577 x 410 x 74,5 
mm) 

1 

3 Gaveta média (577 x 410 x 153,5 mm) 1 

4 Gaveta grande (577 x 410 x 232,5 mm) 2 

5 Pés de nylon ajustáveis (M10) 4 

Não. Descrição Pq 

1 Corpo da empregada 1 

2 Cabo de nylon 2 

3 
Parafuso de cabeça redonda M8 x 16 
mm 

4 

4 Gaveta pequena (577 x 410 x 74,5 mm) 4 

5 Gaveta do meio (577 x 410 x 153,5 mm) 2 

6 Roda universal 4 x 1,25'' sem freio 2 

7 Roda universal 4 x 1,25'' com freio 2 

8 Parafuso de flange M8 x 20 mm 16 



 NIU 72578 V1.0 

SODISE 85 route de Pont Gwin 29510 Briec FRANCE   69 
 

3. Instalação 

3.1. Desembalando 

1. Coloque a embalagem sobre uma superfície plana e protegida. 

2. Remova todo o papelão, reforços de favo de mel, espuma protetora e sacos plásticos. 

3. Separe e recicle todos os materiais de embalagem. 

4. Certifique-se de que todas as peças estejam presentes e prepare as ferramentas 

necessárias para a montagem. 

• Chave 

• Nível 

• Detector de pinos 

• Fita métrica 

• Quadrado 

• Chave de fenda Phillips de 6 mm 

• Chave de fenda de 5 mm 

• Furar 

 

3.2. Instalação dos pés (módulos 1 – 3 – 4) 

 

Acessórios necessários: pés niveladores – 4 x 3 peças 

• Coloque o móvel de costas ou sobre uma superfície plana e estável. 

• Fixe os pés niveladores ajustáveis aos módulos relevantes seguindo os locais fornecidos. 

 

  
 

3.3. Instalação das prateleiras (módulos 1 – 3) 

• Determine os locais desejados e insira cuidadosamente cada prateleira nos slots 

fornecidos. 

• Certifique-se de que todas as prateleiras estejam estáveis antes de usar. 

 



 NIU 72578 V1.0 

SODISE 85 route de Pont Gwin 29510 Briec FRANCE   70 
 

3.4. Montagem do carrinho (módulo 5) 

 

Acessórios necessários: 

Rodízios – 4 peças 

Parafuso de flange M8 x 20 mm – 16 peças 

Parafuso de cabeça redonda M8x16 mm – 4 peças 

 

3.4.1. Montagem das rodinhas 

• Tranque todas as gavetas do armário. 

• Vire a empregada colocando-a delicadamente de cabeça para baixo. Use 

material de embalagem para proteger o acabamento. 

• Rodízios dianteiros: monte os dois rodízios giratórios com freios na parte 

frontal do carrinho usando quatro parafusos M8x20 mm por rodízio. 

• Rodízios traseiros: monte os dois rodízios fixos na parte traseira do carrinho 

usando quatro parafusos M8x20mm por rodízio. 

• Aperte todos os parafusos firmemente usando uma chave inglesa. 

• Retorne cuidadosamente a empregada para a posição vertical. 

 

3.4.2. Montagem das alças 

Fixe a alça de nylon usando quatro parafusos de cabeça redonda M8 x 16 mm 

 

 

 

 

 

 

 

3.5. Conectando módulos 1 – 4 

 

Acessórios necessários: 

Parafusos de cabeça chata M6 x 12mm – 4 peças 

Porca sextavada M6 – 4 peças 

• Abra as portas e retire as gavetas 

• Aproxime o guarda-roupa e a unidade base de 4 gavetas para 

que fiquem devidamente alinhados. 

• Prenda os elementos juntos inserindo quatro parafusos de 

cabeça chata M6 x 12 mm nos furos internos fornecidos. 

• Prenda tudo apertando quatro porcas de flange sextavadas M6 

usando uma chave de fenda Phillips e uma chave inglesa. 

 



 NIU 72578 V1.0 

SODISE 85 route de Pont Gwin 29510 Briec FRANCE   71 
 

3.6. Instalação da bancada (7) nos módulos 2 – 4 

 

Acessórios necessários: Parafusos de cabeça chata M6 x 12 mm – 8 peças 

• Abra as portas ou remova as gavetas para garantir que haja espaço suficiente para instalar a 

bancada. 

• Coloque cuidadosamente a bancada de madeira sobre o móvel. 

• Use uma furadeira/parafusadeira sem fio para fixar a bancada às unidades de base com os quatro 

parafusos fornecidos em cada kit de unidade de base. 

 

 

 

 

 

 

 

 

 

3.7. Montagem do painel perfurado (6) e dos elementos de parede (2) 

 

3.7.1. Fixação dos montantes (8) na parte traseira do móvel 

 

Acessórios necessários: Parafusos de cabeça chata M6 x 12 mm – 12 peças 

• Alinhe os furos e prenda os montantes na parte traseira de cada gabinete usando parafusos de 

cabeça chata M6 x 12 mm. 

• Algumas combinações podem não usar todos os parafusos. Guarde os parafusos extras para 

substituição futura. 

 

 

 

 

 

 

 

 

 



 NIU 72578 V1.0 

SODISE 85 route de Pont Gwin 29510 Briec FRANCE   72 
 

3.7.2. Fixação de painéis perfurados e unidades de parede 

 

Acessórios necessários: Parafusos de cabeça chata M6 x 12 mm – 4 peças 

• Fixe cada painel perfurado, unidade de parede e prateleira superior aos montantes usando quatro 

parafusos de cabeça chata M6 x 12 mm para cada unidade. 

 

 

 

 

 

 

 

 

 

 

 

3.7.3. Fixação de unidades de parede 

 

Acessórios necessários: 

Parafusos de cabeça chata M6 x 12mm – 4 

peças 

Porca sextavada M6 – 4 peças 

• Abra as portas dos armários de parede. 

• porcas e parafusos M6 x 12 mm. 

 

 

• Aperte todos os parafusos para fixar o móvel e certifique-se de que ele esteja 

nivelado. A instalação dos móveis da garagem já está concluída. 

 

 

 

 

 

 



 NIU 72578 V1.0 

SODISE 85 route de Pont Gwin 29510 Briec FRANCE   73 
 

4. Usar 

4.1. Removendo a gaveta 

• Puxe a gaveta para fora até que ela fique quase completamente para fora. 

• Empurre para cima a alavanca de liberação preta de um lado, enquanto puxa para baixo a alavanca 

de liberação preta do outro lado. 

• Enquanto segura as alavancas nas posições mostradas abaixo, puxe a gaveta para fora até que 

ela se solte do slide. 

Empurre para cima de um lado 

 

Empurre para baixo no outro lado 

 

4.2. Substituindo a gaveta 

• Remova as corrediças da gaveta do armário. 

• Insira os suportes de cada lado da gaveta nas ranhuras das corrediças, certificando-se de 

posicioná-los corretamente. 

• Depois de inserida, feche a gaveta completamente para colocar as lâminas na posição correta. 

5. Manutenção – Serviço 

• Lubrifique os slides duas vezes por ano usando um lubrificante de qualidade. Esta operação é 

particularmente recomendada quando a temperatura cai, pois isso pode causar o endurecimento 

dos rolamentos. 

• Limpe as frentes das gavetas, portas, maçanetas e outras superfícies regularmente com água e 

sabão neutro. 

• Por razões de segurança, use um produto de limpeza não inflamável. Gorduras e óleos podem ser 

removidos com a maioria dos produtos de limpeza comuns. 

6. Garantia e conformidade do produto 

A garantia não poderá ser concedida nas seguintes situações : 

 

Uso anormal, operação incorreta, modificação não autorizada, transporte, manuseio ou manutenção 

defeituosos, uso de peças ou acessórios não originais, trabalhos realizados por pessoal não autorizado, falta 

de proteção ou dispositivo de fixação do operador, não cumprimento das instruções acima mencionadas 

excluem sua máquina de nossa garantia, as mercadorias viajam sob a responsabilidade do comprador que 

é responsável por exercer qualquer recurso contra o transportador nas formas e prazos legais. Consulte 

nossas Condições Gerais de Venda para quaisquer solicitações de garantia. 

 

Proteção ambiental: 

 

Seu aparelho contém muitos materiais recicláveis. 

Lembramos que os aparelhos usados não devem ser misturados com outros resíduos. Produtos elétricos 

não devem ser descartados com o lixo doméstico. Por favor, recicle-os nos pontos de coleta disponibilizados 

para esse fim. Entre em contato com a autoridade local ou com o revendedor para obter conselhos sobre 

reciclagem. 



 NIU 72578 V1.0 

SODISE 85 route de Pont Gwin 29510 Briec FRANCE   74 
 

1. Οδηγίες Ασφαλείας 

Όταν ανοίγετε τα κουτιά, ελέγξτε προσεκτικά το περιεχόμενο για να βεβαιωθείτε ότι δεν 

υπάρχει ζημιά. Εάν υπάρχει πρόβλημα ή εάν κάποια εξαρτήματα είναι κατεστραμμένα ή 

λείπουν, επικοινωνήστε με τον προμηθευτή σας. 

 

Πριν από τη χρήση, διαβάστε προσεκτικά αυτές τις οδηγίες και φυλάξτε τις για μελλοντική 

αναφορά. 

1. Χειρισμός και εγκατάσταση: μετακινήστε, συναρμολογήστε και εγκαταστήστε το προϊόν 

με τουλάχιστον δύο άτομα για να αποφύγετε τυχόν κίνδυνο τραυματισμού. 

2. Ασφάλεια παιδιών: Μην αφήνετε ποτέ τα παιδιά χωρίς επίβλεψη κοντά στο προϊόν. 

3. Σωστή χρήση: Μην στέκεστε πάνω στο προϊόν και μην ακουμπάτε στα συρτάρια ή στον 

πάγκο εργασίας. 

4. Προστατευτικός εξοπλισμός: Φοράτε γυαλιά ασφαλείας όταν αφαιρείτε ή 

επανατοποθετείτε τις πλάκες. Ένα εργαλείο που δεν ελέγχεται σωστά μπορεί να γλιστρήσει 

και να προκαλέσει τραυματισμό. 

5. Χωρίς τροποποίηση: Μην τροποποιείτε το προϊόν. Η χρήση εξαρτημάτων ή 

εξαρτημάτων που δεν συνιστώνται σε αυτό το εγχειρίδιο μπορεί να οδηγήσει σε κίνδυνο 

τραυματισμού. 

6. Προφυλάξεις ανοίγματος: μην ανοίγετε ποτέ πολλά συρτάρια ταυτόχρονα, αυτό θα 

μπορούσε να αποσταθεροποιήσει το προϊόν και να αναποδογυρίσει, με κίνδυνο ζημιάς στα 

έπιπλα ή τραυματισμού. 

7. Στερέωση και σταθερότητα: Για να διασφαλίσετε την ασφάλειά σας, στερεώστε με 

ασφάλεια το προϊόν στον τοίχο. Η ακατάλληλη εγκατάσταση μπορεί να οδηγήσει σε 

επικίνδυνη ανατροπή και σοβαρό τραυματισμό. 

2. Παρουσίαση 

2.1. Σύνθεση 

 

 

Ντουλάπα 1 πόρτας Χ1 Υψηλό ντουλάπι X3 

EL 

2 
1 



 NIU 72578 V1.0 

SODISE 85 route de Pont Gwin 29510 Briec FRANCE   75 
 

  
Χαμηλό ντουλάπι με 2 πόρτες Χ1 Χαμηλό ντουλάπι με 4 συρτάρια Χ1 

 

 

Καρότσι με 6 συρτάρια Χ1 Διάτρητο πάνελ Χ6 

 

 

Ξύλινος πάγκος Χ1 Συνδετήρας Χ4 

 

2.2. Περιλαμβάνονται αξεσουάρ 

 1 2 3 4 5 6 7 

 
Ντουλάπ

α 1 
πόρτας 

Υψηλό 
ντουλάπι 

Χαμηλό 
ντουλάπι με 

2 πόρτες 

Χαμηλό 
ντουλάπι 

με 4 
συρτάρια 

Καρότσι 
με 6 

συρτάρια 

Σύνδεσμος / 
pc 

Σχέδιο 
εργασία

ς 

Εξάγωνο 
παξιμάδι M6 

 4 4 4 4 / / / 

Κλειδί  2 2 2 2 2 / / 

Μπουλόνι 
επίπεδης 
κεφαλής 
M6x12 

 4 4 8 8 / 8 / 

Ισοπεδωτικά 
πόδια 

 4 / 4 4 / / / 

Δισκίο  3 / 1 / / / / 

Ροδάκια  / / / / 4 / / 

Μπουλόνι 
φλάντζας 
M8x20 

 / / / / 16 / / 

Βίδα με 
στρογγυλή 

κεφαλή M8 x 
16 

 / / / / 4 / / 

3 4 

5 

7 8 

6 



 NIU 72578 V1.0 

SODISE 85 route de Pont Gwin 29510 Briec FRANCE   76 
 

2.3. Λεπτομέρειες εξαρτημάτων 

 

2.3.1. Ντουλάπα 1 πόρτας 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

2.3.2. Υψηλό ντουλάπι 

 

 

 

 

 

 

2.3.3. Χαμηλό ντουλάπι με 2 πόρτες 

 

 

 

 

 

 

 

 

 

 

 

Οχι. Περιγραφή Q 

1 Σώμα ντουλαπιού 1 

2 Πόρτα 1 

3 Ράφι 3 

4 
Ρυθμιζόμενα πόδια από νάιλον 
(M10) 

4 

Οχι. Περιγραφή Q 

1 Σώμα του ψηλού ντουλαπιού 1 

2 Πόρτα 1 

Οχι. Περιγραφή Q 

1 Σώμα ντουλαπιού με δύο πόρτες 1 

2 Αριστερή πόρτα 1 

3 Ράφι 1 

4 Δεξιά πόρτα 1 

5 
Ρυθμιζόμενα πόδια από νάιλον 
(M10) 

4 



 NIU 72578 V1.0 

SODISE 85 route de Pont Gwin 29510 Briec FRANCE   77 
 

2.3.4. Χαμηλό ντουλάπι με 4 συρτάρια 

 

 

 

 

 

 

 

 

 

 

 

2.3.5. Καρότσι με 6 συρτάρια 

 

 

 

 

 

 

 

 

 

 

 

 

2.4. Μέγιστα φορτία ανά μονάδα 

 

Επιπλα Ψηλό 

ντουλάπι 1 

πόρτα 

Ντουλάπι 

τοίχου 

Χαμηλό 

ντουλάπι με 2 

πόρτες 

Χαμηλό 

ντουλάπι με 

4 συρτάρια 

Καρότσι με 

6 συρτάρια 

Σχέδιο 

εργασίας 

Ράφι 60 κιλά / 65 κιλά / / / 

Συρτάρι / / / 40 x 4 κιλά 35 x 6 κιλά / 

Βάση 100 κιλά 25 κιλά 65 κιλά / / / 

Πάνω 

από 

30 κιλά / 100 κιλά 100 κιλά 35 κιλά 350 κιλά 

Σύνολο 310 κιλά 25 κιλά 230 κιλά 260 κιλά 245 κιλά 350 κιλά 

 

Οχι. Περιγραφή Q 

1 
Σώμα του ντουλαπιού με τέσσερα 
συρτάρια 

1 

2 Μικρό συρτάρι (577 x 410 x 74,5 mm) 1 

3 
Μεσαίο συρτάρι (577 x 410 x 153,5 
mm) 

1 

4 
Μεγάλο συρτάρι (577 x 410 x 232,5 
mm) 

2 

5 Ρυθμιζόμενα πόδια από νάιλον (M10) 4 

Οχι. Περιγραφή Q 

1 Σώμα της υπηρέτριας 1 

2 Νάιλον λαβή 2 

3 Βίδα με στρογγυλή κεφαλή M8 x 16mm 4 

4 Μικρό συρτάρι (577 x 410 x 74,5 mm) 4 

5 Μεσαίο συρτάρι (577 x 410 x 153,5 mm) 2 

6 Τροχός Universal 4 x 1,25'' χωρίς φρένο 2 

7 
Τροχός γενικής χρήσης 4 x 1,25'' με 
φρένο 

2 

8 Μπουλόνι φλάντζας M8 x 20mm 16 



 NIU 72578 V1.0 

SODISE 85 route de Pont Gwin 29510 Briec FRANCE   78 
 

3. Ευκολία 

3.1. Αποσυσκευασία 

1. Τοποθετήστε τη συσκευασία σε μια επίπεδη, προστατευμένη επιφάνεια. 

2. Αφαιρέστε όλα τα χαρτόνια, τις ενισχύσεις της κηρήθρας, τον προστατευτικό αφρό και τις 

πλαστικές σακούλες. 

3. Ταξινομήστε και ανακυκλώστε όλα τα υλικά συσκευασίας. 

4. Βεβαιωθείτε ότι υπάρχουν όλα τα εξαρτήματα και προετοιμάστε τα εργαλεία που 

χρειάζονται για τη συναρμολόγηση. 

• Κλειδί 

• Επίπεδο 

• Ανιχνευτής Stud 

• Μεζούρα 

• Πλατεία 

• Κατσαβίδι Phillips 6mm 

• Επίπεδο κατσαβίδι 5 mm 

• Τρυπάνι 

 

3.2. Τοποθέτηση των ποδιών (ενότητες 1 – 3 – 4) 

 

Απαιτούμενα εξαρτήματα: πόδια ισοπέδωσης – 4 x 3 τεμ 

• Τοποθετήστε τα έπιπλα στην πλάτη τους ή σε μια επίπεδη, σταθερή επιφάνεια. 

• Συνδέστε τα ρυθμιζόμενα πόδια οριζοντίωσης στις σχετικές μονάδες ακολουθώντας τις 

παρεχόμενες θέσεις. 

 

  
 

3.3. Εγκατάσταση των ραφιών (ενότητες 1 – 3) 

• Προσδιορίστε τις επιθυμητές θέσεις και, στη συνέχεια, τοποθετήστε προσεκτικά κάθε ράφι 

στις παρεχόμενες υποδοχές. 

• Βεβαιωθείτε ότι όλα τα ράφια είναι σταθερά πριν από τη χρήση. 

 



 NIU 72578 V1.0 

SODISE 85 route de Pont Gwin 29510 Briec FRANCE   79 
 

3.4. Συναρμολόγηση του τρόλεϊ (ενότητα 5) 

 

Απαιτούμενα αξεσουάρ: 

Ροδάκια - 4 τεμ 

Μπουλόνι φλάντζας M8 x 20mm – 16 τεμ 

Βίδα στρογγυλής κεφαλής M8x16 mm – 4 τεμ 

 

3.4.1. Τοποθέτηση των τροχών 

• Κλειδώστε όλα τα συρτάρια στο ντουλάπι. 

• Αναποδογυρίστε την υπηρέτρια τοποθετώντας την απαλά ανάποδα. 

Χρησιμοποιήστε υλικό συσκευασίας για να προστατεύσετε το φινίρισμα. 

• Μπροστινοί τροχοί: Τοποθετήστε τους δύο περιστρεφόμενους τροχούς με 

φρένα στο μπροστινό μέρος του καροτσιού χρησιμοποιώντας τέσσερα 

μπουλόνια M8x20 mm ανά τροχό. 

• Πίσω τροχίσκοι: Τοποθετήστε τους δύο σταθερούς τροχούς στο πίσω μέρος 

του καροτσιού χρησιμοποιώντας τέσσερα μπουλόνια M8x20mm ανά 

τροχίσκο. 

• Σφίξτε όλα τα μπουλόνια με ασφάλεια χρησιμοποιώντας ένα κλειδί. 

• Επαναφέρετε προσεκτικά την καμαριέρα στην όρθια θέση. 

3.4.2. Τοποθέτηση των λαβών 

Στερεώστε τη νάιλον λαβή χρησιμοποιώντας τέσσερις βίδες με στρογγυλή κεφαλή M8 x 16 mm 

 

 

 

 

 

 

3.5. Σύνδεση μονάδων 1 – 4 

 

Απαιτούμενα αξεσουάρ: 

Επίπεδες Βίδες Μ6 x 12mm – 4 τεμ 

Εξάγωνο παξιμάδι M6 – 4 τεμ 

• Ανοίξτε τις πόρτες και αφαιρέστε τα συρτάρια 

• Μετακινήστε την ντουλάπα και τη μονάδα βάσης 4 συρταριών πιο 

κοντά μεταξύ τους, ώστε να ευθυγραμμιστούν σωστά. 

• Στερεώστε τα στοιχεία μεταξύ τους, εισάγοντας τέσσερις βίδες M6 

x 12 mm με επίπεδη κεφαλή στις οπές που παρέχονται στο 

εσωτερικό. 

• Ασφαλίστε τα πάντα βιδώνοντας τέσσερα εξαγωνικά παξιμάδια 

φλάντζας M6 χρησιμοποιώντας ένα κατσαβίδι και ένα κλειδί 

Phillips. 



 NIU 72578 V1.0 

SODISE 85 route de Pont Gwin 29510 Briec FRANCE   80 
 

3.6. Τοποθέτηση του πάγκου εργασίας (7) στις μονάδες 2 – 4 

 

Απαιτούμενα αξεσουάρ: Μ6 x 12mm βίδες επίπεδης κεφαλής – 8 τεμ 

• Ανοίξτε τις πόρτες ή αφαιρέστε τα συρτάρια για να βεβαιωθείτε ότι έχετε αρκετό χώρο για να 

εγκαταστήσετε τον πάγκο εργασίας. 

• Τοποθετήστε προσεκτικά τον ξύλινο πάγκο πάνω στα έπιπλα. 

• Χρησιμοποιήστε ένα τρυπάνι/οδηγό μπαταρίας για να στερεώσετε τον πάγκο εργασίας στις μονάδες 

βάσης με τις τέσσερις βίδες που παρέχονται σε κάθε κιτ μονάδας βάσης. 

 

 

 

 

 

 

 

 

 

3.7. Συναρμολόγηση του διάτρητου πάνελ (6) και των μονάδων τοίχου (2) 

 

3.7.1. Στερέωση των ορθοστατών (8) στο πίσω μέρος του επίπλου 

 

Απαιτούμενα εξαρτήματα: Μ6 x 12mm βίδες επίπεδης κεφαλής – 12 τεμ 

• Ευθυγραμμίστε τις οπές και στερεώστε τους ορθοστάτες στο πίσω μέρος κάθε ντουλαπιού 

χρησιμοποιώντας βίδες με επίπεδη κεφαλή M6 x 12 mm. 

• Ορισμένοι συνδυασμοί ενδέχεται να μην χρησιμοποιούν όλες τις βίδες. Κρατήστε τις επιπλέον βίδες 

για μελλοντική αντικατάσταση. 

 

 

 

 

 

 

 

 

  



 NIU 72578 V1.0 

SODISE 85 route de Pont Gwin 29510 Briec FRANCE   81 
 

3.7.2. Στερέωση διάτρητων πάνελ και μονάδων τοίχου 

 

Απαιτούμενα εξαρτήματα: Μ6 x 12mm βίδες επίπεδης κεφαλής – 4 τεμ 

• Στερεώστε κάθε μανταλάκι, μονάδα τοίχου και επάνω ράφι στους ορθοστάτες χρησιμοποιώντας 

τέσσερις βίδες επίπεδης κεφαλής M6 x 12 mm για κάθε μονάδα. 

 

 

 

 

 

 

 

 

 

 

 

3.7.3. Στερέωση μονάδων τοίχου μαζί 

 

Απαιτούμενα αξεσουάρ: 

Επίπεδες Βίδες Μ6 x 12mm – 4 τεμ 

Εξάγωνο παξιμάδι M6 – 4 τεμ 

• Ανοίξτε τις πόρτες των μονάδων τοίχου. 

• Συνδέστε τα μεταξύ τους χρησιμοποιώντας τα 

παξιμάδια και τις βίδες M6 x 12 mm. 

 

 

• Σφίξτε όλες τις βίδες για να στερεώσετε τα έπιπλα και βεβαιωθείτε ότι είναι 

επίπεδο. Η τοποθέτηση των επίπλων γκαράζ έχει πλέον ολοκληρωθεί. 

 

 

 

 

 

 

 



 NIU 72578 V1.0 

SODISE 85 route de Pont Gwin 29510 Briec FRANCE   82 
 

4. Χρήση 

4.1. Αφαίρεση του συρταριού 

• Τραβήξτε έξω το συρτάρι έτσι ώστε να είναι σχεδόν εντελώς έξω. 

• Σπρώξτε προς τα πάνω τον μαύρο μοχλό απελευθέρωσης από τη μία πλευρά, ενώ τραβήξτε προς 

τα κάτω τον μαύρο μοχλό απελευθέρωσης από την άλλη πλευρά. 

• Ενώ κρατάτε τους μοχλούς στις θέσεις που φαίνονται παρακάτω, τραβήξτε το συρτάρι προς τα έξω 

μέχρι να απαλλαγεί από την ολίσθηση. 

Σπρώξτε προς τα πάνω από τη μία πλευρά 

 

Σπρώξτε προς τα κάτω από την άλλη πλευρά 

 

4.2. Αντικατάσταση του συρταριού 

• Αφαιρέστε τις συρταριέρες από το ντουλάπι. 

• Εισαγάγετε τα στηρίγματα σε κάθε πλευρά του συρταριού στις υποδοχές στις ολισθήσεις, 

φροντίζοντας να τα τοποθετήσετε σωστά. 

• Αφού εισαχθεί, κλείστε τελείως το συρτάρι για να τοποθετήσετε τις διαφάνειες στη σωστή τους θέση. 

5. Συντήρηση – Συντήρηση 

• Λιπάνετε τις πλάκες δύο φορές το χρόνο χρησιμοποιώντας ένα ποιοτικό λιπαντικό. Αυτή η λειτουργία 

συνιστάται ιδιαίτερα όταν πέφτει η θερμοκρασία, καθώς αυτό μπορεί να προκαλέσει τη σκλήρυνση 

των ρουλεμάν. 

• Καθαρίζετε τακτικά τις προσόψεις των συρταριών, τις πόρτες, τα χερούλια και άλλες επιφάνειες με 

ήπιο σαπούνι και νερό. 

• Για λόγους ασφαλείας, χρησιμοποιήστε ένα μη εύφλεκτο προϊόν καθαρισμού. Τα γράσα και τα λάδια 

μπορούν να αφαιρεθούν με τα περισσότερα κοινά προϊόντα καθαρισμού. 

 

6. Εγγύηση και συμμόρφωση προϊόντος 

Η εγγύηση δεν μπορεί να χορηγηθεί ως εξής : 

 

Μη κανονική χρήση, λανθασμένη λειτουργία, μη εξουσιοδοτημένη τροποποίηση, ελαττωματική μεταφορά, 

χειρισμός ή συντήρηση, χρήση μη γνήσιων ανταλλακτικών ή αξεσουάρ, εργασίες που εκτελούνται από μη 

εξουσιοδοτημένο προσωπικό, έλλειψη προστασίας ή συσκευής που ασφαλίζει τον χειριστή, μη συμμόρφωση 

με τις προαναφερθείσες οδηγίες εξαιρεί το μηχάνημά σας από την εγγύησή μας s. Ανατρέξτε στους Γενικούς 

Όρους Πώλησής μας για τυχόν αιτήματα εγγύησης. 

 

Προστασία του περιβάλλοντος: 

 

Η συσκευή σας περιέχει πολλά ανακυκλώσιμα υλικά. 

Σας υπενθυμίζουμε ότι οι χρησιμοποιημένες συσκευές δεν πρέπει να αναμιγνύονται με άλλα απορρίμματα. 

Τα ηλεκτρικά προϊόντα δεν πρέπει να απορρίπτονται μαζί με τα οικιακά απορρίμματα. Ανακυκλώστε τα στα 

σημεία συλλογής που προβλέπονται για το σκοπό αυτό. Επικοινωνήστε με την τοπική αρχή ή τον πωλητή 

λιανικής για συμβουλές ανακύκλωσης. 


